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1 INFORMATION

1.1 Test Item

TEST REPORT

FCC Part 15.247

Report no.: 380626-06-R01
FCC ID: BXZSH2D

IC: 3724B-SH2D

Name Ascom
Model/version Myco 3

FCC ID BXZSH2D
ISED ID 3724B-SH2D

Serial number

Radiated Sample: SK00010041
Conducted Sample: SK00025441

Hardware identity and/or version

(7))

H2 P2A

Software identity and/or version

n

H2_ADAA/2.0.0_alp  ha6

Frequency Range

2412 — 2462 MHz

Number of Channels

11

Channel Separation

b MHz

Operating Modes

802.11b/g/n (HT20)

Type of Modulation

802.11b: DSSS
802.11g/n: OFDM

User Frequency Adjustment

None

Conducted Output Power

§02.11b: 58 mW
802.11g: 103 mW
802.11n HT20: 103 mW
802.11n HT40: 272 mW

Power Supply Secondary Battery (3.8V Li-lon, 2935 m  Ah)
Desktop Charger DC5 with AC adaptor Model No. UBX31  0-0520
Antenna Connector None

Number of Antennas L

Diversity or Smart Antennas No

Description of Test Item

The tested device is a DECT Handset with 2.4GHz and 5GHz WiFi, BT, BT Low Energy and NFC.

1.2 Normal test condition

Temperature:
Relative humidity:

Normal test voltage:

20-24°C
20-50 %
3.8 Ve (Nominal Voltage)

The values are the limit registered during the test period.

All tests were performed with a fully charged battery.

Nemko Norway, Instituttveien 6, Kjeller, Norway
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TEST REPORT

FCC Part 15.247
N em ko Report no.: 380626-06-R01
FCC ID: BXZSH2D

IC: 3724B-SH2D

1.3 Test Engineer(s)

Frode Sveinsen

1.4 Description of modification for Modification Fi ling

Not applicable.

1.5 Family List Rational

Not Applicable.

1.6 Antenna Requirement
Is the antenna detachable? [ Yes X No
If detachable, is the antenna connector non-standard? [ Yes [ No

Type of antenna connector: N/A

Ref. FCC §15.203

1.7 Worst-Case Configuration, Mode and Duty Cycle

Radiated Emissions and Power Line Conducted Emissions were performed with the EUT set to transmit at the channel with the highest
output power as worst-case scenario. All measurements were performed with bitrate and duty cycle reported below.

Modulation Worst Case Bitrate Duty Cycle
802.11b 1Mb 100 %
802.11g 6 Mb 100 %
802.11n HT20 MCSO0 100 %
802.11n HT40 MCSO0 100 %

1.8 EUT Operating Modes

Description of operating modes Continuous TX, 2.4GHz, IEEE 802.11 b/g/n HT20/HT40

Additional information A computer was connected by USB to the EUT.

The selected channel, modulation, bitrate, bandwidth and output power was then
programmed from the WiFi Tool application.

1.9 Power Levels

The WiFi part of the EUT is identical to the WiFi part of the already certified handset (FCC ID: BXZSH2, IC: 3724B-SH2), except the
cellular radio is replaced by DECT.

Output Power for 2.4GHz WiFi has been lowered on this model, Output Power values below were used for all tests on this model.

Modulation and Power Level
Carrier No 802.11b 802.11g 802.11n HT20 802.11n HT4 O
1to 11 14 14 14 -
3t09 - - - 20
1.10 Comments

All tested parameters are passed.

Nemko Norway, Instituttveien 6, Kjeller, Norway Page 4 (72)




TEST REPORT

FCC Part 15.247
N em ko Report no.: 380626-06-R01
FCC ID: BXZSH2D

IC: 3724B-SH2D

2 TEST REPORT SUMMARY

2.1 General

All measurements are tracable to national standards.

The tests were conducted for demonstrating compliance with FCC CFR 47 Part 15, paragraph 15.247 and ISED RSS-
247 Issue 2 and RSS-GEN Issue 5.

Tests were performed in accordance with ANSI C63.4-2014 and ANSI C63.10-2013.
Radiated tests were performed in a semi-anechoic chamber at measuring distance of 3m.
A description of the test facility is on file with the FCC and ISED.

X New Submission X Production Unit
[ Class Il Permissive Change [ Pre-production Unit
DTS Equipment Code [ Family Listing

@mko

THIS TEST REPORT APPLIES ONLY TO THE ITEM(S) AND CO NFIGURATIONS TESTED.
Deviations from, additions to, or exclusions from the test specifications are described in “Summary of Test Data”.

Nemko Group authorizes the above named entity to reproduce this report provided it is reproduced in its entirety and for use by the
entity’s employees only. Any reproduction of parts of this report requires approval in writing from Nemko Group.

Any use that a third party makes of this report, or any reliance on or decisions to be made based on it, are the responsibility of such third
parties. Nemko Group accepts no responsibility for damages suffered by any third party caused by decisions made or actions based on
this report.
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2.2 Test Summary

TEST REPORT

FCC Part 15.247

Report no.: 380626-06-R01
FCC ID: BXZSH2D

IC: 3724B-SH2D

Name of test FCC Part 15 RSS-247 Issue 2, Result
reference RSS-GEN Issue 5
reference
Supply Voltage Variations 15.31(e) 6.11 (RSS-GEN) N/A?
Antenna Requirement 15.203 6.8 (RSS-GEN) Complies
Power Line Conducted Emission 15.107(a) 7.2 /8.8 (RSS-GEN) | Complies
15.207(a)
Occupied Bandwidth (99% BW) N/A 6.7 (RSS-GEN) Complies
DTS Bandwidth 15.247(a)(2) 5.2 (1) (RSS-247) Complies
Peak Power Output 15.247(b) 5.4 (RSS-247) Complies
Power Spectral Density 15.247(d) 5.2 (2) (RSS-247) Complies
Spurious Emissions (Antenna Conducted) 15.247(c) 5.5 (RSS-247) Complies
Spurious Emissions (Radiated) 15.247(c) 5.5 (RSS-247) Complies
15.109(a) 7.3 (RSS-GEN)
15.209(a) 8.9 (RSS-GEN)
! Covered by UPCS test report
Revision history
Revision |Date Comment Sign
00 2020-06-18 First edition FS
01 2020-06-29 Revised with HT40 results FS

Nemko Norway, Instituttveien 6, Kjeller, Norway
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TEST REPORT

FCC Part 15.247
N em ko Report no.: 380626-06-R01
FCC ID: BXZSH2D

IC: 3724B-SH2D

3 TEST RESULTS

3.1 Occupied Bandwidth (99% BW)

ISED Canada RSS-GEN Issue 5, Clause 6.7
Measurement procedure: ANSI C63.10-2013 Clause 6.9. 2

Test Results: Complies
Measurement Data:

Number of RF channels in use: 11

Modulation type and bitrate Occupied Bandwidth (99% BW)
802.11b, 1 Mbps 13.6 MHz
802.11g, 6 Mbps 16.6 MHz
802.11n, HT20 17.6 MHz
802.11n, HT40 36.3 MHz

Occupied Bandwith is reported for information only.

See attached plots

Requirements:

No requirements for Digital Transmission Systems.

Nemko Norway, Instituttveien 6, Kjeller, Norway Page 7 (72)
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3.2 DTS Bandwidth
FCC Part 15.247 (a)(2)
ISED Canada RSS-247 Issue 2, Clause 5.2 (1)

Measurement procedure: ANSI C63.10-2013 Clause 11.8
Test Results: Complies

Measurement Data:

TEST REPORT

FCC Part 15.247

Report no.: 380626-06-R01
FCC ID: BXZSH2D

IC: 3724B-SH2D

Modulation type Measured DTS Bandwidth
and bitrate
Ch 06, 2437 MHz
802.11b, 1 Mbps 8.6 MHz
802.11g, 6 Mbps 15.7 MHz
802.11n, HT20 16.3 MHz
802.11n, HT40 36.0 MHz

Requirements:

For Digital Transmission Systems in the 2400-2483.5 MHz band the minimum 6 dB bandwidth (DTS BW) shall be at

least 500 KHz.

Nemko Norway, Instituttveien 6, Kjeller, Norway
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TEST REPORT

FCC Part 15.247
N em ko Report no.: 380626-06-R01
FCC ID: BXZSH2D

IC: 3724B-SH2D

3.3 Peak Power Output

FCC Part 15.247 (b)

ISED Canada RSS-247 Issue 2, Clause 5.4

Measurement procedure: ANSI C63.10-2013 Clause 11.9. 1.2
Test Results: Complies

Measurement Data:

Peak Power Levels

2412 MHz 2437 MHz 2462 MHz
802.11b 1Mbps Conducted Power (dBm) 14.5 15.1 17.7
Conducted Power (mW) 28.1 325 58.3
802.11g 6Mbps Conducted Power (dBm) 17.8 18.3 20.1
Conducted Power (mW) 60.0 67.8 102.6
802.11n HT20 Conducted Power (dBm) 17.6 18.7 20.1
Conducted Power (mW) 57.5 74.3 102.6

2422 MHz 2437 MHz 2452 MHz
802.11n HT40 Conducted Power (dBm) 24.3 24.0 235
Conducted Power (mW) 272 253 224

The Integrated Band Power Method was used to measure Output Power

Radiated Power was calculated from measured Field Strength using the method described in FCC KDB 412172 DO1
Cable loss and Attenuator is included in the Conducted plots.

Transducer factor is included in the radiated plots.

See attached plots

Requirements:
The maximum peak output power shall not exceed the following limits:
For Digital Transmission Systems in the 2400 - 2483.5 MHz band: 1 Watt

If transmitting antennas of directional gain greater than 6 dBi are used, the peak output power from the intentional radiator shall be
reduced below the stated value above by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

Nemko Norway, Instituttveien 6, Kjeller, Norway Page 13 (72)
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FCC Part 15.247
N em ko Report no.: 380626-06-R01
FCC ID: BXZSH2D

IC: 3724B-SH2D
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FCC Part 15.247
N em ko Report no.: 380626-06-R01
FCC ID: BXZSH2D

IC: 3724B-SH2D

MultiView Spectrum n Spectrum 2 u Spectrum 3 n Spectrum 4 n -

Ref Level 20.00 dBm  Offset 10.60 dB ® RBW 1 MHz

- ALt 10dB  SWT 1.01 ms WBW 3 MHz Mode Auto Sweep
1 ACLR 1Pk X
M1[1] 7.39 dBm
2.4355760 GHz
10 dBm
0 dBm
-10 dBm
-20 dBm
-30 dBm
R P,
dem
T
-50 dBm
-60 dBm
-70 dBm
CF 2.437 GH=z 1001 pts 2.85 MHz/ Span 28.5 MHz
2 Result Summa None
Tx1 (Ref) 14.000 MHz 15.12 dBm
1 Tx Total 15.12 dBm |
Measuring... INNNENENN W 11 e 2020

Conducted Output Power, 2437 MHz, 802.11b, 1Mbps

MultiView Spectrum n Spectrum 2 u Spectrum 3 n Spectrum 4 n -

Ref Level 20.00 dBm  Offset 10.60 dB ® RBW 1 MHz

- ALt 10dB  SWT 1.01 ms WBW 3 MHz Mode Auto Sweep
1 ACLR 1Pk Max
M1[1] 9,03 dBm
2.4323240 GHz
10 dBm
0 dBm
-10 dBm
-20 dBm
-30 L WW‘,
~40 dBm MMM Ir
-50 dBm
-60 dBm
-70 dBm
CF 2.437 GH=z 1001 pts 4.07 MHz / Span 40.7 MH=z
2 Result Summa None
Tx1 (Ref) 20.000 MHz 18.21 dBm
1 Tx Total 18.31 dBm |
Measuring... HENENEENE A 1“-1'35'?-523'}'33

Conducted Output Power, 2437 MHz, 802.11g, 6Mbps
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TEST REPORT

FCC Part 15.247
N em ko Report no.: 380626-06-R01
FCC ID: BXZSH2D

IC: 3724B-SH2D

MultiView Spectrum n Spectrum 2 n Spectrum 3 n Spectrum 4 n -

Ref Level 20.00 dBm  Offset 10.60 dB ® RBW 1 MHz
- ALt 10dB  SWT 1.01 ms WBW 3 MHz Mode Auto Sweep

1 ACLR 1Pk

M1[1] 9.23 dBm
2.4310230 GHz

10 dBm

0 dem

-10 dBm

-20 dBm

It Y T PPN %

VLY [J\MM)\M

-40 dBm

-50 dBm

-60 dBm

-70 dBm

CF 2.437 GHz 1001 pts 4.07 MHz/ Span 40.7 MH=z

2 Result Summa None

Tx1 (Ref) 20.000 MHz 18.71 dBm
1 Tx Total 18.71 dBm |

weasuring... NENNNEEEN ~ we 10.06.2020

Conducted Output Power, 2437 MHz, 802.11n, HT20

MultivView Spectrum -

Ref Level 30.00 dBm Offset 10.60 dB ® RBW 1 MHz
- ALt 20dB SWT 1.0l ms VBW 3MHz Mode Sweep

M1[1] 12.50 dBm
2.4283100 GHz

20 dem Tl

10 dem

0 dBm

-10 dBm NJW,/ ¥
ot bttt Pttty T

-20 dBém

-40 dbBm

-50 dBm

-60 dBm

CF 2.437 GHz 1001 pts 8.13 MHz/ Span 81.3 MHz
2 Result Summa None

Tx1 (Ref) 40,000 MHz 24.03 dBm

1 Tx Total 24.03 dBm |

Measuring... NNENRNNAN [

Conducted Output Power, 2437 MHz, 802.11n, HT40
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TEST REPORT

FCC Part 15.247
N em ko Report no.: 380626-06-R01
FCC ID: BXZSH2D

IC: 3724B-SH2D

Multiview Spectrum u Spectrum 2 n Spectrum 3 n Spectrum 4 n -

Ref Level 20.00 dBém  Offset 1060 dB ® RBW 1 MHz
& Att 20dB  SWT 1.01 ms VBW 3MHz Mode Sweep

M1[1] 11.04 dBm
2.4606090 GHz
10 dBm:
0 dBm
-10 dBm

-20 dém l‘”\

-40 dBm | T

-50 dBm

-60 dBm

-70 dém

CF 2.452 GHz 1001 pts 8.13 MHz/ Span 81.3 MHz
? Result Summa None
| Tx1 (Ref) 40.000 MHz 23.50 dBm |
| T Total 23.50 dBm |

Measuring... IEENENENR W 25002020

Conducted Output Power, 2452 MHz, 802.11n, HT40

Multiview Spectrum u Spectrum 2 n Spectrum 3 n Spectrum 4 n -

Ref Level 20.00 dBém  Offset 1060 dB ® RBW 1 MHz

& Att i0dBE  SWT 1.01 ms VBW 3 MHz Mode Auto Sweep
1 ACLR 1Pk Max
M1[1] 10.11 dBm
2,4633380 GHz
10 dBm
0 dBm
-10 dBm
-20 dBm
-30 dBm
PO il (Y
-40 dBm
WWM
-50 dBm
-60 dBm
-70 dBm
CF 2.462 GHz 1001 pts 2.85 MHz/ Span 28.5 MHz
2 Result Summa None
| Tx1 (Ref) 14.000 MHz 17.66 dBm |
1 Tx Total 17.66 dBm |
Measuring... EEENEREEN wa 10062020

Conducted Output Power, 2462 MHz, 802.11b, 1Mbps
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TEST REPORT

FCC Part 15.247
N em ko Report no.: 380626-06-R01
FCC ID: BXZSH2D

IC: 3724B-SH2D

MultiView Spectrum n Spectrum 2 u Spectrum 3 n Spectrum 4 n -

Ref Level 20.00 dBm  Offset 10.60 dB ® RBW 1 MHz

- ALt 10dB  SWT 1.01 ms WBW 3 MHz Mode Auto Sweep
1 ACLR 1Pk X
M1[1] 10.12 dBm
2.4634640 GHz
10 dem
0 dBm
-10 dBm
LT P
-20 dBm T WUM/MMM\U
-30 dBim WWNAMHUA
-50 dam
-60 dam
-70 dim
CF 2.462 GH=z 1001 pts 4.07 MHz / Span 40.7 MH=z
2 Result Summa None
Tx1 (Ref) 20.000 MHz 20.11 dBm
1 Tx Total 20.11 dBm |
Measuring... EENNENENN [ Rt

Conducted Output Power, 2462 MHz, 802.11g, 6Mbps

MultiView Spectrum n Spectrum 2 u Spectrum 3 n Spectrum 4 n -

Ref Level 20.00 dBm  Offset 10.60 dB ® RBW 1 MHz

- ALt 10dB  SWT 1.01 ms WBW 3 MHz Mode Auto Sweep
1 ACLR 1Pk Max
M1[1] 10,57 dBm
2.4667980 GHz
10 dBm
0 dBm
-10 dBm
k Ll g
o L T
-30 dBim .,,'.MV
-4 dBm
-50 dBm
-60 dBm
-70 dBm
CF 2.462 GH=z 1001 pts 4.07 MHz / Span 40.7 MH=z
2 Result Summa None
Tx1 (Ref) 20.000 MHz 20.11 dBm
1 Tx Total 20.11 dBm |
weasuring.. NENNNNEEE e 10.05.2020

Conducted Output Power, 2462 MHz, 802.11n, MCSO
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TEST REPORT

FCC Part 15.247
N em ko Report no.: 380626-06-R01
FCC ID: BXZSH2D

IC: 3724B-SH2D

34 Conducted Emissions at Antenna Connector

FCC Part 15.247 (d)
ISED Canada RSS-247 Issue 2, Clause 5.5
Measurement procedure: ANSI C63.10-2013 Clause 11.1 1

Test Results: Complies

Measurement Data:

Carrier Frequency Highest Value (dBc) Margin (dB) Verdict
2412 MHz >50 > 30 Pass
2437 MHz >50 > 30 Pass
2462 MHz >50 > 30 Pass

Measured with Peak Detector.

All tests are performed with the EUT transmitting at maximum output power.

RF conducted power to 25 GHz: see attached plots.

Limit
Peak measurement RMS averaging
20 dBc or more in 100 kHz bandwidth 30 dBc or more in 100 kHz bandwidth

Detector type shall be the same as used for measuring Output Power.

Attenuation below the general limits specified in part 15.209(a) is not required.

Nemko Norway, Instituttveien 6, Kjeller, Norway Page 20 (72)




FCC ID: BXZSH2D
IC: 3724B-SH2D

TEST REPORT
FCC Part 15.247
N em ko Report no.: 380626-06-R01

MultiView Spectrum n Spectrum 3 n Spectrum 4 n Spectrum 2 n -

Ref Level 3.00 dBm Offset 10.50 d& ® RBW 100 kHz

20dB SWT  23.4ms ® VBW 300 kHz Mode Auto Sweep

1P {
a dem Limit Chefk PAISS M1[1] -54,38 dBm.
Line FCC15 247 20DB PEBK PA5S 139,920 Mz
-10 dBm
FCC15 247 20DB PHAK
-20 dBm
-30 dBm
-40 dBém
-50 dBm T
v MMFMWWMWWW* ! st it il it s My lada kil
-70 dB&m:
-20 dBém
-90 dBm
10.0 MHz 2501 pts 234.0 MHz/ 2.35 GHz
wmeasuring... [HRRIERER AHH lll%ﬁszzugg

Conducted Emissions, 10 — 2350 MHz, 2412 MHz, 802.11 b, 1Mbps

Multiview Spectrum n Spectrum 3 n Spectrum 4 n Spectrum 2 n -

Ref Level -2.00 dBm  Offset 10.50 dB ® RBW 100 kHz

& Att 20dB SWT 23.4 ms ® VBW 300 kHz Mode Auto Sweep
1 Frequency Sweep

Limit Chefk PASS

MI[1] -54.05 dBm
Line FCC15 247 20DB PEAK PAISS 535.350 MHz
-10 dBém

-20 dBm
FCC15 247 20DB PHAK

-30 dBm

-40 dBm

-50 dBm

L

WMA TOUTRPTRTEN o X
AT AT o

i e Wi.'mxuu. hadign aeibearhibih ﬁ_‘n.ul‘ etz I TP PR | bl i

[UTRY (RTRTRrTY

¥

-70 dBm

-80 dBm

-90 dBm

-100 dBm
10.0 MHz 2501 pts 234.0 MHz/ 535G
Measuring... INNERNNNN W 11.06.2020

11:41:56

Conducted Emissions, 10 — 2350 MHz, 2437 MHz, 802.11 g, 6Mbps
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FCC ID: BXZSH2D
IC: 3724B-SH2D

TEST REPORT
FCC Part 15.247
N em ko Report no.: 380626-06-R01

MultiView Spectrum n Spectrum 3 n Spectrum 4 n Spectrum 2 n -

Ref Level 0.00 dBm  Offset 10.50 d& ® RBW 100 kHz

& Att 20dB  SWT 23.4 ms & VBW 300 kHz Mode Auto Sweep
1 Frequency Sweep

Limit Chefk PAISS M1[1] -54.42 dBm
Line FCC15 247 20DB PEAK PASS

573.710 MHz
-10 dBém

957 2006 pak

-30 dBm

-40 dBm

-50 dBm

M1

fmwww it et k¥ il

PR ETRIORN P Y T A R | (O Y N VI PN Y 11N .m’.hml“l-l v
w v i L T bl e L) L T w WM T

-70 dBm
-80 dBm
-90 dBm

10.0 MHz 2501 pts 234.0 MHz/ 2.35 GHz

: 11.06.2020

Measuring... ENNNNENEN wa 11062020

Conducted Emissions, 10 — 2350 MHz, 2462 MHz, 802.11 n, MCSO0, HT20

MultiView Spectrum n Spectrum 3 n Spectrum 4 n Spectrum 2 n -

Ref Level 3.00 dBm Offset 10.60 d& ® RBW 100 kHz

& Att 20dB  SWT 2.51 ms & VBW 300 kHz Mode Auto Sweep

1 Frequency Sweep

a dem Limit Chegk it i PASS M1[1] 2.93 dBm.
Line FCC15 247 20DB PERK 1 ‘ U PAlSS 3.4124950 GHz

-10 dBm |

Iv U

F_CzCDIgBZr‘#7 20DB PHAK }r’ \.
-30 dBm (r k
-40 dBm J H

"l \

s it b bt ne e A b g )

5
|
|
%

MMMM

" Al o

-70 dBm

-20 dém

-90 dBém

2.35 GHz 2501 pts 20.0 MHz/ 2.55 GHz
veasuring... NINNNNNEE  we 11052020

Conducted Emissions, 2350 — 2550 MHz, 2412 MHz, 802. 11b, 1Mbps
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TEST REPORT

FCC Part 15.247
N em ko Report no.: 380626-06-R01
FCC ID: BXZSH2D

IC: 3724B-SH2D

MultiView Spectrum n Spectrum 3 n Spectrum 4 n Spectrum 2 n -

Ref Level -4.00 dBm  Offset 10.60 dB& ® RBW 100 kHz
20dB SWT 251 ms ® VBW 300 kHz Mode Auto Sweep

Limit Chefl
_10 geline FCC15 247 20DB PEAK

-20 dBm )

FFCC15 247 20DB PHAK / \
-30 dBm

-40 dBém

. H‘“ﬂ
- M» W w

APPTVRER MFNTOY PO 'WMWWMWMMMM' debiniprbatiahbinodibiodihynin

PASS 2.4090560 GHz

-70 dB&m:

-20 dBém

-90 dBém

-100 dBm

2.35 GHz 2501 pts 20.0 MHz/ 2.55 GHz
weasuring... [HNNNRNEN Ak 113]632;]%2

Conducted Emissions, 2350 — 2550 MHz, 2412 MHz, 802. 11g, 6Mbps

MultiView Spectrum n Spectrum 3 n Spectrum 4 n Spectrum 2 n -

Ref Level -4.00 dBm  Offset 10.60 dB& ® RBW 100 kHz
20dB SWT 251 ms ® VBW 300 kHz Mode Auto Sweep

Limit Chefl
jne FCC15 247 20DB PEAK

-10 dBllT‘I ’ .

PASS 2.4067370 GHz

-20 dim
FCC15 247 20DB PHAK f

-30 dBm

-40 dBm

-50 dBm W“
wj)\ LWW.
FATR PR MMWW‘%M;\L.\‘u.IlMIIWIﬂl_r'l‘l,il.ﬂv_‘ll‘!ﬁvde:m
W

WWHHNM sl

-70 dB&m:

-20 dBém

-90 dBém

-100 dBm

2.35 GHz 2501 pts 20.0 MHz/ 2.55 GHz
weasuring... [HNNNRNEN Ak 111016323033

Conducted Emissions, 2350 — 2550 MHz, 2412 MHz, 802. 11n, MCSO0, HT20
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FCC ID: BXZSH2D
IC: 3724B-SH2D

TEST REPORT
FCC Part 15.247
N em ko Report no.: 380626-06-R01

MultivView Spectrum -
Ref Level 2.00 dBm  Offset 10.60 dB ® RBW 100 kHz

& Att 20dB  SWT 2.51 ms ® ¥BW 300 kHz Mode Sweep

1 Frequency Sweep 1Pk

0 dpmirnit-Chepk piRES MI[L] i 150-dBm
Line FCC15 247 20DB PEAK ""WWW PASH 2.4260900 GHz

-10 dBm ]

FoC1 G247 2008 PEAK. J l

/ \

I Mo

/ i .W
byt snart il i e oA il ik it
-70 d&ém
-80 dBm
-90 dBm
2.35 GHz 2501 pts 20.0 MHz/ 2.55 GHz
: 25.06.2020
weasuring... [IHNNNRNEN Ak fenereE

Conducted Emissions, 2350 — 2550 MHz, 2422 MHz, 802. 11n, MCSO0, HT40

MultiView Spectrum n Spectrum 3 n Spectrum 4 n Spectrum 2 n -

Ref Level -2.00 dBm  Offset 10.60 dB& ® RBW 100 kHz

& Att 20dB SWT 2.51 ms ® VBW 300 kHz Mode Auto Sweep

1 Frequency Sweep
Limit Chefk P Ay M1[1] -2.75 dBm
Line FCC15 247 20DB PEAK PASS 2.4316070 GHz

-10 dBm ‘ ] 1 \

-20 dBm f

FrC1s 247 2008 PHAK / \

-30 dem

Al

A e ottt hopdmhho i

-70 dBm

-80 dBm

-90 dim

-100 dBm

2.35 GHz 2501 pts 20,0 MHz/ 2.55 GHz
Measuring...  [IHENNNNEN oM 111016421052

Conducted Emissions, 2350 — 2550 MHz, 2437 MHz, 802. 11g, 6Mbps
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Q\I:emko

MultivView Spectrum

Ref Level 1.00 dBm Offset 10.60 d& ® RBW 100 kHz

TEST REPORT

FCC Part 15.247

Report no.: 380626-06-R01
FCC ID: BXZSH2D

IC: 3724B-SH2D

& Att 20dB  SWT 2.51 ms & VBW 300 kHz Mode Sweep
1 Frequency Sweep
Cimit chepk PASS Prvdy M1[1] 0.25 dBm
Line FCC15 247 20DB PEAK PASSWMTM W 2.4619950 GHz
-10 dBm } u
Pt diarzooE PEAR
-30 dBm i}
-40 dBm \h
-50 dBm M 'ﬁ
et it | mew o
-70 dBm
-80 dBm
-90 dBm
2,35 GHz 2501 pts 20.0 MHz/ 2.55 GHz
wmeasuring... [HRRREENR AHH 251?16022U§g

Conducted Emissions, 2350 — 2550 MHz, 2452 MHz, 802.

MultiView Spectrum n Spectrum 3

n Spectrum 4

Ref Level 7.00 dBm  Offset 10.60 d& ® RBW 100 kHz

n Spectrum 2

11n, MCSO, HT40

& Att 20dB  SWT 2.51 ms & VBW 300 kHz Mode Auto Sweep
1 Frequency Sweep
Limit Chefk PASS i M1[1]
4 Line FCC15 247 20DB PEAK PASS | . 2.4629550 GHz
0 dem v :
Jv M

FCC15 247 20DB PHAK

ettt m‘WwMWWWWW

-20 dBm

|

N

-50 dBm I / M
W

b it
kil ke o

Conducted Emissions, 2350 — 2550 MHz, 2462 MHz, 802. 11b, 1Mbps

Nemko Norway, Instituttveien 6, Kjeller, Norway

=70 dBm

-20 dBém

-90 dBém

2.35 GHz 2501 pts 20.0 MHz/ 2.55 GHz
veasuring... EENNNENED W 11052020
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FCC ID: BXZSH2D
IC: 3724B-SH2D

TEST REPORT
FCC Part 15.247
N em ko Report no.: 380626-06-R01

MultiView Spectrum n Spectrum 3 n Spectrum 4 n Spectrum 2 n -

Ref Level 0.00 dBm  Offset 10.60 d& ® RBW 100 kHz

& Att 20dB SWT 251 ms ® VBW 300 kHz Mode Auto Sweep
1 Frequency Sweep
Limit Chefk PAISS ( A M1[1]
Line FCC15 247 20DB PEAK PASS 4 4629550 GHz
-10 dBm )
957 2006 pak { \
-30 dBm [
-40 dBm A{N
-50 dem M M
ignblofinldtiyao b, wwwwwww T e A Dl
-70 dBm
-80 dBm
-90 dBm
2.35 GHz 2501 pts 20.0 MHz/ 2.55 GHz
weasuring... NENENENEN ~ we 11062020

10:42:59

Conducted Emissions, 2350 — 2550 MHz, 2462 MHz, 802. 11g, 6Mbps

MultiView Spectrum n Spectrum 3 n Spectrum 4 n Spectrum 2 n -

Ref Level 0.00 dBm  Offset 10.60 d& ® RBW 100 kHz

& Att 20dB  SWT 2.51 ms & VBW 300 kHz Mode Auto Sweep
1 Frequency Sweep
Limit Chefk PASS M1[1] -0.72 dBm
Line FCC15 247 20DB PEAK PASS 2.4635950 GHz
-10 dem } l
957 2006 pak / \
-30 dBm

-40 dBm M %ﬂ)w

b WWWWMWW M‘\w

| T TE TR LT N S ORTY ATTRRLN A Y

=70 dBm

-20 dBém

-90 dBém

2.35 GHz 2501 pts 20.0 MHz/ 2.55 GHz
Measuring... [INNNNNNNN o 1L 2UE0

Conducted Emissions, 2350 — 2550 MHz, 2462 MHz, 802. 11n, MCSO0, HT20
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FCC ID: BXZSH2D
IC: 3724B-SH2D

TEST REPORT
FCC Part 15.247
N em ko Report no.: 380626-06-R01

MultiView Spectrum n Spectrum 3 n Spectrum 4 n Spectrum 2 n -

Ref Level 3.00 dBm Offset 11.00 d& ® RBW 100 kHz

20dB SWT  74.5ms ® VBW 300 kHz Mode Auto Sweep

1P {
0 dem i Che plk PASS M1[1] -11,51 dBm
Line FCC 15 247 20DB PEBRK pAlss 497430 GHz
-10 dBm
Fooic 247 zooe PRk
=1 deim
30 dam
1
-40 dem
-50 dBm
l.wwwm\ww e it TR P L N
-60 daim by wr T h it W’*‘MM.' R LiEa LWy e e
-70 dam
-80 dam
-90 dBém
2.55 GHz 2501 pts 745.0 MHz/ 10.0 GHz
wmeasuring... [HRRREENR AHH 111?]6524']53

Conducted Emissions, 2550 — 10000 MHz, 2412 MHz, 802 .11b, 1Mbps

MultiView Spectrum n Spectrum 3 n Spectrum 4 n Spectrum 2 n -

Ref Level -4.00 dBm  Offset 11.00 dB& ® RBW 100 kHz

& Att 20dB SWT 74.5 ms @ WVBW 300 kHz Mode Auto Sweep

1 Frequency Sweep 1P| {
Limit Chefk PASS M1[1] -44.89 dBm

1 gahine FCC15 247 20DB PEAK PASS 4,82430 GHz

-20 dBm

FCC15 247 20DB PHAK

-30 dBm

-40 dBm

-50 dBm N

Mmmwm\ww”' MMW'JLMN TrT— e R e U e e L

-70 dB&m:

-20 dBém

-90 dBém

-100 dBm

2.55 GHz 2501 pts 745.0 MHz/ 10.0 GHz
weasuring... [HNNNRNEN Ak 111?]642|]U§g

Conducted Emissions, 2550 — 10000 MHz, 2412 MHz, 802 .116, 6Mbps
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FCC ID: BXZSH2D
IC: 3724B-SH2D

TEST REPORT
FCC Part 15.247
N em ko Report no.: 380626-06-R01

MultiView Spectrum n Spectrum 3 n Spectrum 4 n Spectrum 2 n -

Ref Level -4.00 dBm  Offset 11.00 dB& ® RBW 100 kHz
& Att 20dB SWT  74.5ms ® VBW 300 kHz Mode Auto Sweep

1 Frequency Sweep 1P| {
Limit Chefk PAISS M1[1] -46.02 dBm
_10 geline FCC15 247 20DB PEAK PASS 4.82130 GHz

-20 dim

FCC15 247 20DB PHAK

-30 dBm

-40 dBm

-50 dBm I

,‘gé'udgwb‘m iy Lo, o : SR LY WP | |“'~_‘ o | | S —
F O T ¥ WMWWW"' AT TN WW‘W‘VWWVA SR G  tl

-70 dBm

-80 dBém

-20 dBm

-100 dBm

2.55 GHz 2501 pts 745.0 MHz/ 10.0 GHz

Measuring... INNNNENEN wa 1

Conducted Emissions, 2550 — 10000 MHz, 2412 MHz, 802 .11n, MCSO, HT20

MultiView Spectrum n Spectrum 3 n Spectrum 4 n Spectrum 2 n -

Ref Level -2.00 dBm  Offset 11.00 dB& ® RBW 100 kHz
& Att 20dB SWT  74.5ms ® VBW 300 kHz Mode Auto Sweep

1 Frequency Sweep 1P| {
Limit Chefk PASS M1[1] -45.96 dBm
Line FCC15 247 20DB PEAK PASS 4.87500 GHz
-10 dBm

-20 dBm
FCC15 247 20DB PHAK

-30 dBm

-40 dBm

-50 dBm

%&WLWW UJL“ —. N

N I TR

-70 dBm

-80 dBm

-90 dim

-100 dem
2.55 GHz 2501 pts 745.0 MHz/ 10.0 GHz

Measuring... INENNENNN wa 11 Oe

Conducted Emissions, 2550 — 10000 MHz, 2437 MHz, 80 2.11g, 6Mbps
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FCC ID: BXZSH2D
IC: 3724B-SH2D

TEST REPORT
FCC Part 15.247
N em ko Report no.: 380626-06-R01

MultiView Spectrum n Spectrum 3 n Spectrum 4 n Spectrum 2 n -

Ref Level 7.00 dBm Offset 11.00 d& ® RBW 100 kHz
& Att 20dB SWT  74.5ms ® VBW 300 kHz Mode Auto Sweep

1 Frequency Sweep 1P|
Limit Chefk PAISS

M1[1] -41.35 dBm
4 Line FCC15 247 20DB PEAK PASS 4.92260 GHz
0 dem .

-10 dBm

FCC15 247 20DB PHAK

-20 dbm

-30 dBm

M1
-40 dBm

-50 dBm

e dBMMWWWMWMJM SRR ETIN Y (T o o
Uk phote i it ¢ T -

-70 dBm

T
JTHRAIY I

-80 dBm

-90 dBm

2.55 GHz 2501 pts 745.0 MHz/ 10.0 GHz

weasuring... [HNNNRNEN A 111?]6429032

Conducted Emissions, 2550 — 10000 MHz, 2462 MHz, 802 .11b, 1Mbps

MultiView Spectrum n Spectrum 3 n Spectrum 4 n Spectrum 2 n -

Ref Level 0.00 dBm  Offset 11.00 d& ® RBW 100 kHz
& Att 20dB SWT  74.5ms ® VBW 300 kHz Mode Auto Sweep

1 Frequency Sweep 1P|
Limit Chefk PAISS

MI[1] -45.29 dBm
Line FCC15 247 20DB PEAK PASS

492260 GHz
-10 dBém

957 2006 pak

-30 dBm

-40 dBm

M1

-50 dBm ﬁ

o ol WWWMJ T NI [P e P | NS T
W'M‘WWMW‘ RSO RO N L e B e T e L s

-70 dBm

-80 dBm

-90 dém

2,59 GHz 2501 pts 745.0 MHz/ 10.0 GHz
weasuring... NENNINNEN W 11002020

Conducted Emissions, 2550 — 10000 MHz, 2462 MHz, 802 .11b, 6Mbps
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FCC ID: BXZSH2D
IC: 3724B-SH2D

TEST REPORT
FCC Part 15.247
N em ko Report no.: 380626-06-R01

MultiView Spectrum n Spectrum 3 n Spectrum 4 n Spectrum 2 n -

Ref Level 0.00 dBm  Offset 11.00 d& ® RBW 100 kHz

& Att 20dB  SWT 74.5 ms @ VBW 300 kHz Mode Auto Sweep
1 Frequency Sweep

Limit Chefk PAISS M1[1] -46.53 dBm
Line FCC15 247 20DB PEAK PASS

491960 GHz
-10 dBém

957 2006 pak

-30 dBm

-40 dBm

M1

%%’“WWMMWM JWMHMMMJL L e, sl oy
N [ w Yoy 1 ,,,m‘q,hlmmrr-“ il TR Mv‘ !

-70 dBm

-80 dBm

-90 dBm

2.55 GHz 2501 pts 745.0 MHz/ 10.0 GHz

Measuring... INENNENNN wa 1L

Conducted Emissions, 2550 — 10000 MHz, 2462 MHz, 802 .11b, MCSO0, HT20

MultiView Spectrum n Spectrum 3 n Spectrum 4 n Spectrum 2 n -

Ref Level 3.00 dBm Offset 11.00 d& ® RBW 100 kHz

& Att 20dB  SWT 160 me & VBW 300 kHz Mode Auto Sweep
1 Frequency Sweep

0 demimit Chepk PASS M1[1] -51.52 dBm
Line FCC15 247 2008 PEAK PASS S ot G

-10 dBm

FCClg 247 2008 PHAK
-Z0 dBm

-30 dBm

-40 dBm

M1
-50 dBm

A A sl rshr i it WMWWMMMWMMMVWW

-70 dBm

-80 dBém

-90 dbm

10.0 GHz 2501 pts 1.6 GHz/ 26.0 GHz
weasuring... NENNENNEN W 11092020

Conducted Emissions, 10000 — 26000 MHz, 2412 MHz, 80 2.11b, 1Mbps
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FCC ID: BXZSH2D
IC: 3724B-SH2D

TEST REPORT
FCC Part 15.247
N em ko Report no.: 380626-06-R01

MultiView Spectrum n Spectrum 3 n Spectrum 4 n Spectrum 2 n -

Ref Level -4.00 dBm  Offset 11.00 dB& ® RBW 100 kHz
& Att 20dB SWT 160 ms & VBW 300 kHz Mode Auto Sweep

1 Frequency Sweep
Limit Chefk PAISS
_10 geline FCC15 247 20DB PEAK PASS

1P {
M1[1] -52.49 dBm
25964380 GH=z

-20 dim

FCC15 247 20DB PHAK

-30 dBm

-40 dBm

-50 dBm

[1)

s L | %MWMMMMMWWWWWWMWWMWWW e

ey i L T ¥

-70 dBm

-80 dBém

-20 dBm

-100 dBm

10.0 GHz 2501 pts 1.6 GHz/ 26.0 GHz

weasuring... [HNNNRNEN A lll%ﬁfnugg

Conducted Emissions, 10000 — 26000 MHz, 2412 MHz, 80 2.11b, 6Mbps

MultiView Spectrum n Spectrum 3 n Spectrum 4 n Spectrum 2 n -

Ref Level -4.00 dBm  Offset 11.00 dB& ® RBW 100 kHz
& Att 20dB SWT 160 ms & VBW 300 kHz Mode Auto Sweep

1 Frequency Sweep

1P {
Limit Chefk PAISS M1[1] 52,15 dBm
_10 geline FCC15 247 20DB PEAK PASS 25.28670 GHz
-20 dBm

FCC15 247 20DB PHAK

-30 dBm

-40 dBm

-50 dBm ML

MM ) b,
Irbdriafrt T ¥k &

-70 dB&m:

-20 dBém

-90 dBém

-100 dBm

10.0 GHz 2501 pts 1.6 GHz/ 26.0 GHz
weasuring... [HNNNRNEN Ak lllulﬁnzﬁugg

Conducted Emissions, 10000 — 26000 MHz, 2412 MHz, 80 2.11b, MCSO, HT20
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FCC ID: BXZSH2D
IC: 3724B-SH2D

TEST REPORT
FCC Part 15.247
N em ko Report no.: 380626-06-R01

MultiView Spectrum n Spectrum 3 n Spectrum 4 n Spectrum 2 n -

Ref Level -2.00 dBm  Offset 11.00 dB& ® RBW 100 kHz
& Att 20dB SWT 160 ms & VBW 300 kHz Mode Auto Sweep

1 Frequency Sweep

1P {
Limit Chepk PAISS M1[1] 52,70 dBm
Line FCC15 247 20DB PEAK PASS 25.76650 GHz
-10 dBm
-20 dBm

FCC15 247 20DB PHAK

-30 dBm

-40 dBm

-50 dBm

%A1

PSRRI FRPPVEIN S BAVAE Wy 0 T O N S Y O et

-70 dém

-80 dém

-90 dBm

-100 dBm

10.0 GHz 2501 pts 1.6 GHz/ 26.0 GHz
weasuring... [IHNNNRNEN Ak 111'316424']52

Conducted Emissions, 10000 — 26000 MHz, 2437 MHz, 80 2.11b, 6Mbps

MultiView Spectrum n Spectrum 3 n Spectrum 4 n Spectrum 2 n -

Ref Level 7.00 dBm Offset 11.00 d& ® RBW 100 kHz
& Att 20dB  SWT 160 me & VBW 300 kHz Mode Auto Sweep

1 Frequency Sweep 1P|
Limit Chefk PAISS

M1[1] -52.34 dBm
4 Line FCC15 247 20DB PEAK PASS 25.55540 GHz
0 dem .

-10 dBm

FCC15 247 20DB PHAK

-20 dbm

-30 dBm

-40 dBm

-50 dam L1

LR VAN YL WMM-WWWMWMWMWM“WWW

=70 dBm

-20 dBém

-90 dBém

10.0 GHz 2501 pts 1.6 GHz/ 26.0 GHz
weasuring... [IHNNNRNEN Ak 111?]652&]%2

Conducted Emissions, 10000 — 26000 MHz, 2462 MHz, 80 2.11b, 1Mbps
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FCC ID: BXZSH2D
IC: 3724B-SH2D

TEST REPORT
FCC Part 15.247
N em ko Report no.: 380626-06-R01

MultiView Spectrum n Spectrum 3 n Spectrum 4 n Spectrum 2 n -

Ref Level 0.00 dBm  Offset 11.00 d& ® RBW 100 kHz

& Att 20dB  SWT 160 me & VBW 300 kHz Mode Auto Sweep
1 Frequency Sweep

Limit Chefk PAISS M1[1] -52.58 dBm
Line FCC15 247 20DB PEAK PASS

2599680 GHz
-10 dBém

957 2006 pak

-30 dBm

-40 dBm

-50 dBm

i i it T et s i

=70 dBm

-20 deém

-90 dBém

10.0 GHz 2501 pts 1.6 GHz/ 26.0 GHz
weasuring... NENNNENNE ~ we 11062020

Conducted Emissions, 10000 — 26000 MHz, 2462 MHz, 80 2.11b, 6Mbps

MultiView Spectrum n Spectrum 3 n Spectrum 4 n Spectrum 2 n -

Ref Level 0.00 dBm  Offset 11.00 d& ® RBW 100 kHz

& Att 20dB  SWT 160 me & VBW 300 kHz Mode Auto Sweep
1 Frequency Sweep

Limit Chefk PAISS M1[1] -52.71 dBm
Line FCC15 247 20DB PEAK PASS

2462770 GHz
-10 dBém

957 2006 pak

-30 dBm

-40 dBm

-50 dBm

L1

R g | Wil ““uJMWWWMMMWWWWMWWMMWW

-70 dBm

-80 dBm

-90 dBm

10.0 GHz 2501 pts 1.6 GHz/ 26.0 GHz

Measuring... INNNNENNN wa 11000

Conducted Emissions, 10000 — 26000 MHz, 2462 MHz, 80 2.11b, MCSO, HT20
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TEST REPORT

FCC Part 15.247
N em ko Report no.: 380626-06-R01
FCC ID: BXZSH2D

IC: 3724B-SH2D

3.5 Restricted Bands of operation

Restricted Bands of operation for FCC and ISED are defined in FCC Part 15.205 and ISED RSS-GEN, Issue 5 clause 8.10.

Generally, no fundamentals are allowed in the restricted bands and all emissions must comply with the limits in FCC 15.209 or
RSS-GEN, Issue 5, clause 8.9.

FCC (MH2) ISED (MH2) FCC (GH2) ISED (GHz2)
0.090-0.110 %gi'.l‘é‘?‘ 0.96-1.427
0.495-0.505 1.435-1.6265
2.1735-2.1905 1.6455-1.6465
3.020-3.026 1.660-1.710
4.125-4.128 1.7188-1.7222
4.17725-4.17775 2223
4.20725-4.20775 2.31-2.39
5.677-5.683 2.4835-2.5
6.215-6.218 2.69-2.9 2.655-2.9
6.26775-6.26825 3.26-3.267
6.31175-6.31225 3.332-3.339
8.291-8.294 3.3458-3.358
8.362-8.366 3.6-4.4 3544
8.37625-8.38675 45515
8.41425-8.41475 5.35-5.46
12.29-12.293 7.25-7.75
12.51975-12.52025 8.025-8.5
12.57675-12.57725 9.0-9.2
13.36-13.41 9.3.95
16.42-16.423 10.6-12.7
16.69475-16.69525 13.25-13.4
16.80425-16.80475 14.47-145
25.5-25.67 15.35-16.2
37.5-38.25 17.7-21.4
73746 22.01-23.12
74.8-75.2 23.6-24.0
1ot 108-138 31.2-31.8
149.9-150.05 36.43-36.5
156.52475-156.52525 Above 38.6
156.7-156.9
162.0125-167.17
167.72-173.2
240-285
322-335.4
399.9-410
608-614

Freqguencies in Bold text are specific for FCC or ISED, all other frequencies are common.
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TEST REPORT
FCC Part 15.247

N em ko Report no.: 380626-06-R01
FCC ID: BXZSH2D

IC: 3724B-SH2D

3.6 Radiated Emissions, Band Edge

FCC Part 15.209 (a)

ISED Canada RSS-GEN Issue 5, Clause 7.3 /8.9

Measurement procedure: ANSI C63.10-2013 Clause 11.1 2
Test Results: Complies

Measurement Data:

Peak Detector
Modulation Measured field strength (dBpV/m) Limit Margin
and Bitrate

2390 MHz 2483.5 MHz dB dB
802.11b, 1 Mbps 51.5 52.9 74 225 211
802.11g, 6 Mbps 52.3 52.3 74 21.7 21.7
802.11n, MCSO0, HT20 51.4 52.2 74 22.6 21.8
802.11n, MCSO0, HT40 67.6 66.4 74 6.4 7.6
Average Detector
Modulation Measured field strength (dBp\V/m) Limit Margin
and Bitrate

2390 MHz 2483.5 MHz dB dB
802.11b, 1 Mbps 40.2 40.3 54 13.8 13.7
802.11g, 6 Mbps 40.1 40.7 54 13.9 13.3
802.11n, MCSO0, HT20 40.4 40.8 54 13.6 13.2
802.11n, MCSO0, HT40 49.7 52.0 54 4.3 2.0

Average values were measured using method SA-1 (Duty Cycle =100%)

See attached plots
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TEST REPORT

FCC Part 15.247
N em ko Report no.: 380626-06-R01
FCC ID: BXZSH2D

IC: 3724B-SH2D

[]
Ref Level 117.00 dBpv/m  Offset 10.00 dB ® RBW 1 MHz

Att 10dB  SWT 1.01 ms WYBW 3MHz Mode Auto Sweep
TDF "3117FCC"

1 Frequency Sweep

M2[1] |51.53 dBpV/m
110 dBpv/m 2.3889010 GHz

M1[1] [98.66 dBv/m
2.413177|916Hz

100 dBpv/m /_\/\/‘_\

90 depv/m

a0 dBpY/m

70 dBpy/m /

60 dBpY/m
e | e
A T e

mawmﬁ dot ot g Bl gl iop bt ol ey i et i Al "

40 dBpY/m

30 depY/m

20 dBpY/m
CF 2.39 GHz 1001 pts

5.0 MHz/ Span 50.0 MHz
veasuring... NENNNNNEN W O%002020

Lower Band Edge, Peak, 2412 MHz, 802.11b, 1Mbps

[]
Ref Level 117.00 dBpv/m  Offset 10.00 dB ® RBW 1 MHz

Att 10dB  SWT 1.01 ms WYBW 3MHz Mode Auto Sweep
TDF "3117FCC"

SGL
Count 200/200

1 Frequency Sweep
M2[1] |40.16 dBpV/m
110 dBpv/m 2.3899000 GHz
M1[1] [95.64 dBuv/m
2.4109290 GHz
100 dBpv/m o
90 depv/m
a0 dBpY/m
70 dBpy/m
60 dBpY/m /
&0 dep¥/m
M N
140 6By N L
30 depY/m
20 dBpY/m
CF 2,39 GHz 1001 pts 5.0 MHz/ Span 50.0 MHz

rRead _ 08.06.2020
LR 5015

Lower Band Edge, Average, 2412 MHz, 802.11b, 1Mbps
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TEST REPORT

FCC Part 15.247
N em ko Report no.: 380626-06-R01
FCC ID: BXZSH2D

IC: 3724B-SH2D

[]
Ref Level 117.00 dBpv/m  Offset 10.00 dB ® RBW 1 MHz

Att 10dB  SWT 1.01 ms WYBW 3MHz Mode Auto Sweep
TDF "3117FCC"

1 Frequency Sweep

M2[1] |52.30 dBpV/m
110 dBpv/m 2.3871530 GHz

M1[1] [98.28 dBuv/m
e 2.4091310 GHz

100 dBpv/m M
s

[
90 depv/m I\(ﬁ/
a0 dBpY/m f

70 dBpy/m

60 dBpY/m 4
12 MMWWWW
BN oo b AL 0, ml PR

st ol iAo fd A )

40 dBpY/m

30 depY/m

20 dBpY/m
CF 2.39 GHz 1001 pts

5.0 MHz/ Span 50.0 MHz
veasuring... NENNNNNEE W 09002020

Lower Band Edge, Peak, 2412 MHz, 802.11g, 6Mbps

[]
SGL

Ref Level 117.00 dBpv/m  Offset 10.00 dB ® RBW 1 MHz
Count 200/200

Att 10dB  SWT 1.01 ms WYBW 3MHz Mode Auto Sweep
TDF "3117FCC"

1 Frequency Sweep

M2[1] |40.10 dBpV/m
110 dBpv/m 2.3892010 GHz

M1[1] |89.62 dBpV/m
2.4109290 GHz

100 dBpv/m

80 dapwim ]
—

a0 dBpY/m /
70 dBpy/m ,//
60 dBpY/m //

&0 dep¥/m
M2 MM
L 40 dB UM rrrromrr T = T
30 depY/m
20 dBpY/m
CF 2,39 GHz 1001 pts 5.0 MHz/ Span 50.0 MHz

rRead _ 08.06.2020
LR e 0:30:05

Lower Band Edge, Average, 2412 MHz, 802.11g, 6Mbps
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Q\I:emko

Ref Level 117.00 dBpv/m
Att 10 dB
TDF "3117FCC"

1 Frequency Sweep

Offset 10.00 dB ® RBW 1 MHz

SWT 1.01 ms

VBW 3 viHz

Mode Auto Sweep

TEST REPORT
FCC Part 15.247

Report no.: 380626-06-R01

FCC ID: BXZSH2D
IC: 3724B-SH2D

M2[1] [51.43 dBpv/m

110 dBpv/m 2.3892010 GHz
M1[1] [98.26 dBv/m
2.4136260 GHz
100 dBpv/m ML
WM
90 depv/m /ﬁ/‘/
a0 dBpY/m /’
70 dBpy/m
60 dBpvm JWM“M“
M2
VBMB‘p"wu'»'l W CEPT SRR VY P VY P TP I . VN PO A R 1 1Y Lok .,
40 dBpY/m
30 depY/m
20 dBpY/m
CF 2,39 GHz 1001 pts 5.0 MHz/ Span 50.0 MHz
A 08.06.2020

Lower Band Edge, Peak, 2412 MHz, 802.11n, MCSO0, HT20

Ref Level 117.00 dBpv/m
Att 10 dB
TDF "3117FCC"

Offset 10.00 dB ® RBW 1 MHz

SWT 1.01 ms

VBW 3 viHz

Mode Auto Sweep

Measuring...

14:23:25

SGL

Count 200/200

1 Frequency Sweep

40,35 dBpV/m|
110 dBpv/m Z.3898000 GHZ|
M1[1]089.77 dBpv/m|
Z2.4103300 GHZ|
100 dBpv/m
o0 depm MWWN
a0 dBpY/m /
70 dBpy/m /
60 dBpY/m /
&0 dep¥/m _;J
e L o e A Ty
30 depY/m
20 dBpY/m
CF 2,39 GHz 1001 pts 5.0 MHz/ Span 50.0 MHz
A 08.06.2020

Lower Band Edge, Average, 2412 MHz, 802.11n, MCSO, HT 20
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TEST REPORT

FCC Part 15.247
N em ko Report no.: 380626-06-R01
FCC ID: BXZSH2D

IC: 3724B-SH2D

[]

Ref Level 117.00 dBuv/m  Offset 10.00 dB & RBW 1 MHz
& Att 20dB  SWT 1.01 ms WBW 3 MHz Mode Sweep
TODF "3117FCC"

1 Frequency Sweep
Limit Chetk PASS MZ[1] |67.57 dBp¥/m

Line FCC L5 209 PEAK PASS
110 dBpv/m 2.3896000 GHz
M1[1] 102.25 dBpv/m

M1
v 2.4186700 GHz
ot It P——— i

100 dBpv/m /v i
90 depv/m /

a0 dBpY/m

FCC 15 209 PEAK

70 dBpy/m 'WVY
60 dBpY/m M{'ﬂw

et B At P AR

40 dBpY/m

30 dBpY/m

20 dBpY/m
CF 2,39 GHz 1001 pts 10.0 MHz/ Span 100.0 MHz
veasuring...  [[INEHENEN Ak 241?]6026052

Lower Band Edge, Peak, 2422 MHz, 802.11n, MCSO0, HT40

]

Ref Level 107.00 dBuv/m  Offset 10.00 dB & RBW 1 MHz SGL
& Att 20dB  SWT 1.01 ms VBW 3MHz Mode Sweep Count 500/500

TOF "3117FCC"

1 Frequency Sweep g
Limit Chefk M2[1] |49.74 dBpv/m

Line FCC L5 209 QP AV PAsS
100 dBpI\v"}‘naﬁ Q 2.3900000 GHz

M1[1] [93.84 dBuv/m
| ] 2.4166700 GHg

90 dBpY/m / Vi

20 depv/m /

70 depv/m

60 dBpY/m
FCC 15 209 QP AY /
i

&0 dep¥/m

40 dapvim—

30 dBpY/m

20 dBpY/m

10 depv/m
CF 2.39 GHz 1001 pts 10.0 MHz/ Span 100.0 MHz

24.06.2020
Read [T A
S 10:06:37

Lower Band Edge, Average, 2422 MHz, 802.11n, MCS0, H T40
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TEST REPORT

FCC Part 15.247
N em ko Report no.: 380626-06-R01
FCC ID: BXZSH2D

IC: 3724B-SH2D

[]
Ref Level 117.00 dBpv/m  Offset 10.00 dB ® RBW 1 MHz

Att 10dB  SWT 1.01 ms WYBW 3MHz Mode Auto Sweep
TDF "3117FCC"

1 Frequency Sweep

M2[1] |52.89 dBpV/m
110 dBpv/m 2.4786050 GHz

M1[1] [96.15 dBpv/m
2.4634200 GHz

100 dBpv/m

90 depv/m

a0 dBpY/m

70 dBpy/m \

60 dBpY/m
\ :
MWA W Moo o Pl e, sdogs Peoriio gty sl A NPT AN Y R Y

&0 dep¥/m

40 dBpY/m

30 depY/m

20 dBpY/m
CF 2.4835 GHz 1001 pts 5.0 MHz/

Span 50.0 MHz
veasuring... NENNNNNEE W 00002020

Upper Band Edge, Peak, 2462 MHz, 802.11b, 1Mbps

[]
Ref Level 117.00 dBuv/m  Offset 10.00 dB ® RBW 1 MHz SGL

Att 10dBE  SWT 1.01 ms VBW ZMHz Mode Auto Sweep Count 200/200
TDF "3117FCC"

1 Frequency Sweep

M2[1] |40.33 dBpV/m
110 dBpv/m 2.4837000 GHz

M1[1] |93.03 dBpV/m
2.4631200 GHz

100 dBpv/m
[N

o

a0 dBpY/m

70 dBpy/m

60 dBpY/m \

&0 dep¥/m k

40 dBpY/m

30 depY/m

20 dBpY/m
CF 2.4835 GHz 1001 pts 5.0 MHz/

Span 50.0 MHz
ready  NNNNNEN W 002070

Upper Band Edge, Average, 2462 MHz, 802.11b, 1Mbps
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TEST REPORT

FCC Part 15.247
N em ko Report no.: 380626-06-R01
FCC ID: BXZSH2D

IC: 3724B-SH2D

[]
Ref Level 117.00 dBpv/m  Offset 10.00 dB ® RBW 1 MHz

Att 10dB  SWT 1.01 ms WYBW 3MHz Mode Auto Sweep
TDF "3117FCC"

1 Frequency Sweep

M2[1] |52.34 dBpV/m
110 dBpv/m 2.4838500 GHz
M1[1] [98.52 dBv/m

2.4688650 GHz
100 dBpv/m
W
ST

90 depv/m ‘l}\
a0 dBpY/m \

70 dBpy/m

60 dBpvm 'h'NY
WWW 2
l\WLJ\Mmm m " 1 A S elsbte e N Pt e RS Y N
- = v it v ¥ Yol

&0 dep¥/m

40 dBpY/m

30 depY/m

20 dBpY/m
CF 2.4835 GHz 1001 pts 5.0 MHz/

Span 50.0 MHz
veasuring... NENNNNNEE W 00002020

Upper Band Edge, Peak, 2462 MHz, 802.11g, 6Mbps

[]
Ref Level 117.00 dBuv/m  Offset 10.00 dB ® RBW 1 MHz SGL

Att 10dBE  SWT 1.01 ms VBW ZMHz Mode Auto Sweep Count 200/200
TDF "3117FCC"

1 Frequency Sweep

M2[1] |40.68 dBpV/m
110 dBpv/m 2.4859480 GHz

M1[1] |90.35 dBpV/m
2.4687650 GHz

100 dBpv/m

s ™|

a0 dBpY/m \
70 dBpy/m \u‘\
60 dBpY/m V\

&0 dep¥/m

90 depv/m M \

40 dBpY/m R e e
30 depY/m
20 dBpY/m
CF 2.4835 GHz 1001 pts 5.0 MHz/ Span 50.0 MHz

rRead _ 08.06.2020
LR e 0:16:36

Upper Band Edge, Average, 2462 MHz, 802.11g, 6Mbps
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Q\I:emko

Ref Level 117.00 dBpv/m
Att 10 dB
TDF "3117FCC"

1 Frequency Sweep

Offset 10.00 dB ® RBW 1 MHz
SWT 101 ms VBW 3 MHz

Mode Auto Sweep

TEST REPORT
FCC Part 15.247

Report no.: 380626-06-R01

FCC ID: BXZSH2D
IC: 3724B-SH2D

Upper Band Edge, Peak, 2462 MHz, 802.11n, MCSO

Ref Level 117.00 dBpv/m
Att 10 dB
TDF "3117FCC"

1 Frequency Sweep

Offset 10.00 dB ® RBW 1 MHz
SWT 101 ms VBW 3 MHz

Mode Auto Sweep

M2[1] |52.23 dBpv/m
110 dBpv/m 2.4840490 GHz
M1[1] [97.72 dBpv/m
2.4694140 GHz
100 dBpy,/m M1
I
| e |
90 depv/m \
a0 dBpY/m \
70 dBpy/m
hithy
60 dBpY/m 7
WW Mz
50 dBpv/m Whl it it A i p b et i s il asit sty
40 dBpY/m
30 depY/m
20 dBpY/m
CF 2.4835 GHz 1001 pts 5.0 MHz/ Span 50.0 MHz
veasuring...  [[INENENER Ak Uﬂlaﬁzzgugg

SGL

Count 200/200

Upper Band Edge, Average, 2462 MHz, 802.11n, MCSO

Nemko Norway, Instituttveien 6, Kjeller, Norway

M2[1] |40.76 dBpV/m
110 dBpv/m 2.4837000 GHz
M1[1] |89.94 dBpV¥/m
2.4687150 GHz
100 dBpv/m
1
90 dBpv/m b
W
ot o
a0 dBpY/m \
70 dBpy/m \
60 dBpY/m \
&0 dep¥/m
\M\”M -
e
40 dBpY/m X A
30 depY/m
20 dBpY/m
CF 2.4835 GHz 1001 pts 5.0 MHz/ Span 50.0 MHz
oy W
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TEST REPORT

FCC Part 15.247
N em ko Report no.: 380626-06-R01
FCC ID: BXZSH2D

IC: 3724B-SH2D

]
Ref Level 117.00 dBuv/m  Offset 10.00 dB & RBW 1 MHz

& Att 20dB  SWT 1.01 ms VBW 3 MHz Mode Sweep
TDF "3117FCC"

1 Frequency Sweep

FCC 15208 PEAK e bk PAlSS M2[1] |66.38 dBuV/m
Line FCC L5 209 PEAK PASS

110 dBpI\v"}‘naﬁ 2|.4835000 GHz

a M1[1] 102.54 dBpv/m

4 2.4435400 GHz

15@@%"“‘*
f

WWW\
90 depv/m \
20 depv/m

70 dBpvm %/L“ L

60 dep¥/m M
PN Y T W L AU NN o A SV Y
50 dBpy/m
40 dBpY/m
30 dBpY/m
20 dBpy/m
CF 2.4835 GHz 1001 pts 10.0 MHz/ Span 100.0 MHz
measuring...  [INNNNNNEN o

Upper Band Edge, Peak, 2452 MHz, 802.11n, MCSO0, HT40

[]
Ref Level 107.00 dBuv/m  Offset 10.00 dB & RBW 1 MHz SGL

@ Att 20dB  SWT 1.01 ms WBW 3 MHz Mode Sweep Count 500/500
TODF "3117FCC"

1 Frequency Sweep

FCC 15200 R BnHk M2[1] [52.01 dBpVW/m
Line FCC L5 209 QP AY PASS 2.4835000 GHz

100 dBpv/m
e M1[1] [93.42 dBuv/m

b 2.4415400 GHz
W

P o] \
20 depv/m \
70 dBpY/m

60 dBpy,/m
\\hz

S0 dBpY/m

40 dep¥/m

30 dBpY/m

20 dBpY/m

10 dBpy/m
CF 2.4835 GHz 1001 pts 10.0 MHz/ Span 100.0 MHz
24.06.2020

GEELTY IRNRNRERN LT

Upper Band Edge, Average, 2452 MHz, 802.11n, MCSO0, HT 40
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TEST REPORT

FCC Part 15.247
N em ko Report no.: 380626-06-R01
FCC ID: BXZSH2D

IC: 3724B-SH2D

3.7 Radiated Emissions 30 — 1000 MHz

FCC Part 15.209 (a)
ISED Canada RSS-GEN Issue 5, Clause 7.3/8.9
Measurement procedure: ANSI C63.10-2013 Clause 11.12

Test Results: Complies

Measurement Data:

Detector: Peak

Measuring distance 3m.

Tested in test mode with EUT transmitting on Ch06 with 802.11g 6Mb.

Measured Frequency Carrier Frequency Modulation Measured Limit Margin
(MHz) (MHz) Emission (dBpV/m) (dB)
(dBpV/m)
30-88 2437 802.11g 6Mbps <20 40.0 > 20
88 — 216 2437 802.11g 6Mbps <185 43.5 > 25
216 — 960 2437 802.11g 6Mbps <26 46.0 > 20
960 — 1000 2437 802.11g 6Mbps <30 54.0 > 24

See attached plots.

Requirements/Limit

FCC Part 15.209 @ frequencies defined in §15.205
ISED RSS-GEN Issue 5, Clause 8.9 @ frequencies defined i n clause 8.10
Frequency Radiated emission limit @3 meters
30 — 88 MHz 100 pv/m 40.0 dBuV/m
88 — 216 MHz 150 pv/m 43.5 dBuV/m
216 — 960 MHz 200 pv/m 46.0 dBuV/m
960 — 1000 MHz 500 pVv/m 54.0 dBuV/m
Limits above are with Quasi Peak Detector
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FCC Part 15.247
N em ko Report no.: 380626-06-R01
FCC ID: BXZSH2D

IC: 3724B-SH2D

* RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz 25.94 dBpv/ m
Ref 80 dBpvV/m * At 20 dB SWT 100 ms 673.304000000 MHz
80
LIMIT CHEQK PASS
70
60
TCF
[-S0 PS
FCC1524Q9
%5
3DB
AC
—30 T
n ik pafoshsibns
10
o
Start 30 MHz 97 MHz/ Stop 1 GHz
Date: 9.JUN.2020 14:34:50
Radiated Emissions, 30 -1000 MHz, 2437 MHz, VP, 802.1 1g, 6Mbps
* RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz 25.67 dBuv/ m
Ref 80 dBpvV/m At 20 dB SWT 100 ms 968.960000000 MHz
80
LIMIT CHEQK PASS
70
60
TCF
[-50 PS
FCC1524Q9
%5
3DB
AC
30
1
20 [RRINY IVET) ...u[.‘\N'”IWW“‘* iy
IR T i
%M
o

Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 9.JUN.2020 14:31:56

Radiated Emissions, 30 -1000 MHz, 2437 MHz, HP, 802. 11g, 6Mbps
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FCC Part 15.247
N em ko Report no.: 380626-06-R01
FCC ID: BXZSH2D

IC: 3724B-SH2D

3.8 Radiated Emissions, 1 — 18 GHz

FCC Part 15.209 (a)
ISED Canada RSS-GEN Issue 5, Clause 7.3/8.9
Measurement procedure: ANSI C63.10-2013 Clause 11.1 2

Test Results: Complies

Measurement Data:

Measuring distance: 3m (1-18 GHz)

Bandwidths: RBW=1MHz / VBW=3MHz

Carrier Measured Modulation Peak Level Average Pk Limit Av Limit Peak Av
Frequency Frequency Scheme (dBuv/m) Level (dBuVv/m) (dBuVv/m) Margin Margin

(MHz) (MHz) (dBuVv/m) (dB) (dB)
2412 4824 802.11b 1Mb 57.0 53.9 74 54 17.0 0.1
802.11g 6Mb 63.2 48.0 74 54 10.8 6.0
802.11n HT20 62.5 47.4 74 54 115 6.6
2422 4844 802.11n, HT40 61.2 48.7 74 54 12.8 5.3
2437 4874 802.11b 1Mb 55.4 53.0 74 54 18.6 1.0
802.11g 6Mb 61.8 47.5 74 54 12.2 6.5
802.11n HT20 61.7 47.1 74 54 12.3 6.9
802.11n, HT40 62.7 49.9 74 54 11.3 4.1
2452 4904 802.11n, HT40 62.0 50.2 74 54 12.0 3.8
2462 4924 802.11b 1Mb 56.5 53.9 74 54 17.5 0.1
802.11g 6Mb 61.7 46.5 74 54 12.3 7.5
802.11n HT20 61.7 46.8 74 54 12.3 7.2
Any Any Any <54 <44 74 54 >20 >10

Measured results are for 802.11b 1Mb, 802.11a 6 Mbps and 802.11n HT20/40, it was checked that other modulations and/or bitrates did
not produce higher emissions.

A Band Reject Filter was used for all measurements.
Antenna factor, amplifier gain and cable loss are included in Spectrum Analyzer “Transducer factor”.
See attached plots.

Average Detector values were measured with method SA-1. Duty Cycle was 100% for all measurements.

Requirements/Limit

FCC Part 15.209 @ frequencies defined in §15.205
ISED RSS-GEN Issue 5, clause 8.9 @ frequencies defined i n clause 8.10
Radiated emission limit @3 meters
Frequency Average Detector Peak Detector
1-25GHz 54.0 dBuV/m 74.0 dBuV/m
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FCC Part 15.247
N em ko Report no.: 380626-06-R01
FCC ID: BXZSH2D

IC: 3724B-SH2D

Ref Level 80.00 dBpvy/m ® RBW 1 MHz
& Att 10dB  SWT 68 ms  VBW 3 IMHz Mode Auto Sweep
E&TOF "3117FCC"

1 Frequency Sweep a 2R ax
M1[1] 53.58 dBpV/m

17.69070 GHz
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Radiated Emissions, 1000 -18000 MHz, 2437 MHz, VP, 80 2.11b, 1Mbps

Ref Level 80.00 dBpvy/m ® RBW 1 MHz
& Att 10dB  SWT 68 ms  VBW 3 IMHz Mode Auto Sweep
E&TOF "3117FCC"
1 Frequency Sweep -
M1[1] 53.87 dBpV/m
17.67710 GHz
75 depv/m
70 dBpY/m
65 dBpy,/m
60 dBpY/m
ot daiseim 21
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o
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A
1.0 GHz 2501 pts 1.7 GHz/ 18.0 GHz
veasuring...  [[INENENER Ak Uﬂﬁfnzauﬁg

Radiated Emissions, 1000 -18000 MHz, 2437 MHz, HP, 8 02.11b, 1Mbps
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FCC Part 15.247
N em ko Report no.: 380626-06-R01
FCC ID: BXZSH2D

IC: 3724B-SH2D

(X X []

Ref Level 80.00 dBpvy/m ® RBW 1 MHz
& Att 10dB  SWT 68 ms  VBW 3 IMHz Mode Auto Sweep
E&TOF "3117FCC"

1 Frequency Sweep a 2R ax
M1[1] |57.99 dBpV/m
4.87110 GHz
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70 dBpY/m

65 dBpy,/m
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Measuring... INNNNENEN () s

Radiated Emissions, 1000 -18000 MHz, 2437 MHz, VP, 80 2.11g, 6Mbps

(X X []

Ref Level 80.00 dBpvy/m ® RBW 1 MHz
& Att 10dB  SWT 68 ms  VBW 3 IMHz Mode Auto Sweep
E&TOF "3117FCC"

2R ax
M1[1] [56.18 dBpv/m
487110 GHz

1 Frequency Sweep
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65 dBpy,/m
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veasuring...  [[INEHENEN Ak Uﬂl?]ﬁszzuig

Radiated Emissions, 1000 -18000 MHz, 2437 MHz, HP, 8 02.11g, 6Mbps
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FCC Part 15.247
N em ko Report no.: 380626-06-R01
FCC ID: BXZSH2D

IC: 3724B-SH2D

Ref Level 80.00 dBpvy/m ® RBW 1 MHz
& Att 10dB  SWT 68 ms  VBW 3 IMHz Mode Auto Sweep
E&TOF "3117FCC"
1 Frequency Sweep

M1[1] |{55.70 dBpV/m
4.87780 GHz

75 depv/m

70 dBpY/m

65 dBpy,/m

60 dBpY/m
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1.0 GHz 2501 pts 1.7 GHz/ 18.0 GHz

Measuring... INENNENEN wa 0000200

Radiated Emissions, 1000 -18000 MHz, 2437 MHz, VP, 80 2.11n, MCSO, HT20

Ref Level 80.00 dBpvy/m ® RBW 1 MHz
& Att 10dB  SWT 68 ms  VBW 3 IMHz Mode Auto Sweep
E&TOF "3117FCC"

1 Frequency Sweep M 2 "
M1[1] |54.31 dBpV/m

17.85390 GHz
75 depv/m
70 dBpY/m
65 dBpy,/m
60 dBpY/m
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I e
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1.0 GHz 2501 pts 1.7 GHz/ 18.0 GHz

Measuring... INNNNENEN ()

I

Radiated Emissions, 1000 -18000 MHz, 2437 MHz, HP, 8 02.11n, MCSO, HT20
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FCC ID: BXZSH2D
IC: 3724B-SH2D

TEST REPORT
FCC Part 15.247
N em ko Report no.: 380626-06-R01

Ref Level S0.00 dBuv/m ® RBW 1 MHz

& Att 10dB SWT 68 ms  VBW 3 IMHz Mode Sweep
P& TOF "3117FCC"
1 Frequency Sweep SR

M1[1] |{59.87 dBpV/m

487780 GHz
75 dBpY/m

70 dBpY/m

65 dBpy/m
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Measuring... INENNENEN o0

Radiated Emissions, 1000 -18000 MHz, 2437 MHz, VP, 80 2.11n, MCSO, HT40

Ref Level 20.00 dBuv/m @ RBW 1 MHz
& Att 10dB SWT 68 ms  VBW 3 MHz Mode Sweep
P& TDF "3117FCC"
1 Frequency Sweep 2R <
M1[1] [58.40 dBpV/m
4,87110 GHz

75 dBpy/m
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Measuring... INENNENEN wa 2o e

Radiated Emissions, 1000 -18000 MHz, 2437 MHz, HP, 8 02.11n, MCSO, HT40
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TEST REPORT

FCC Part 15.247
N em ko Report no.: 380626-06-R01
FCC ID: BXZSH2D

IC: 3724B-SH2D

[]
Ref Level 87.00 dBuvy/m & RBW 1 MHz

& Att 10dB  SWT 1.01 ms VBW 3 WHz Mode Auto Sweep
TDF "3117FCC"

1 Frequency Sweep

M1[1] 56.95 dBpV/m
20 depv/m 4.8239000 GHz
70 dBpY/m
60 depv/m s

s W M
WWWMWWWWMW mewwwwwww e L Rl
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weasuring... NENENNNEN W 00002020

Radiated Emissions, 4824 MHz, Ch01, 802.11b, 1Mb, ( Max: EUT H1, VP), Peak

[]
Ref Level 87.00 dBuvy/m & RBW 1 MHz SGL

& Att 10dB  SWT 1.01 ms WBW 3 MHz Mode Auto Sweep Count 200/200
TDF "3117FCC"

1 Frequency Sweep

M1[1] 53.85 dBpV/m
20 depv/m 4.8240000 GHz
70 dBpY/m
60 depv/m
1
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40 dBpy/m N \j v \_/\1
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CF 4.824 GHz 1001 pts 10.0 MHz/ Span 100.0 MHz
08.06.2020

GEELTY IRNRNRERN e T T

Radiated Emissions, 4824 MHz, Ch01, 802.11b, 1Mb, ( Max: EUT H1, VP), Av
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FCC Part 15.247
N em ko Report no.: 380626-06-R01
FCC ID: BXZSH2D

IC: 3724B-SH2D

[]
Ref Level 87.00 dBuvy/m & RBW 1 MHz

& Att 10dB  SWT 1.01 ms VBW 3 WHz Mode Auto Sweep
TDF "3117FCC"

1 Frequency Sweep

M1[1] [63.19 dBpv/m
80 depv/m 4.8240000 GHz
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50 dBpY/m /ﬁ'\ #‘m\
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-10 dBpWv/m
CF 4.824 GHz 1001 pts 10.0 MHz/ Span 100.0 MHz
veasuring...  [[INENENER Ak U31016424U§g

Radiated Emissions, 4824 MHz, Ch01, 802.11g, 6Mb, ( Max: EUT H1, VP), Peak
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Ref Level 87.00 dBuvy/m & RBW 1 MHz SGL

& Att 10dB  SWT 1.01 ms WBW 3 MHz Mode Auto Sweep Count 200/200
TDF "3117FCC"

1 Frequency Sweep

M1[1] [48.02 dBpv/m
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Radiated Emissions, 4824 MHz, Ch01, 802.11g, 6Mb, ( Max: EUT H1, VP), Av
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FCC Part 15.247
N em ko Report no.: 380626-06-R01
FCC ID: BXZSH2D

IC: 3724B-SH2D

[]
Ref Level 87.00 dBuvy/m & RBW 1 MHz

& Att 10dB  SWT 1.01 ms VBW 3 WHz Mode Auto Sweep
TDF "3117FCC"

1 Frequency Sweep
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veasuring...  [[INENENER Ak AR

Radiated Emissions, 4824 MHz, Ch01, 802.11n, MCSO HT 20, (Max: EUT H1, VP), Peak

[]
Ref Level 87.00 dBuvy/m & RBW 1 MHz SGL

& Att 10dB  SWT 1.01 ms WBW 3 MHz Mode Auto Sweep Count 200/200
TDF "3117FCC"

1 Frequency Sweep
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70 dBpY/m
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Radiated Emissions, 4824 MHz, Ch01, 802.11n, MCSO HT 20, (Max: EUT H1, VP), Av
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FCC Part 15.247
N em ko Report no.: 380626-06-R01
FCC ID: BXZSH2D

IC: 3724B-SH2D

]
Ref Level 97.00 dBuv/m & RBW 1 MHz

& Att 10dB SWT 101 ms VBW 3MHz Mode Sweep
TDF "3117FCC"

1Pk Max
M1[1][61.20 dBpv/m
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1 Frequency Sweep
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Radiated Emissions, 4844 MHz, Ch03, 802.11n, MCSO HT 40, (Max: EUT H1, VP), Peak

(-]
Ref Level 87.00 dBuv/m @ RBW 1 MHz SGL

& Att 10dB SWT 101 ms VBW 3MHz Mode Sweep Count 500/500
TDF "3117FCC"

1 Frequency Sweep
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Radiated Emissions, 4844 MHz, Ch03, 802.11n, MCSO HT 40, (Max: EUT H1, VP), Av
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FCC Part 15.247
N em ko Report no.: 380626-06-R01
FCC ID: BXZSH2D

IC: 3724B-SH2D

[]
Ref Level 87.00 dBuvy/m & RBW 1 MHz

& Att 10dB  SWT 1.01 ms VBW 3 WHz Mode Auto Sweep
TDF "3117FCC"

1 Frequency Sweep

M1[1] |55.44 dBpV/m
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Radiated Emissions, 4874 MHz, Ch06, 802.11b, 1Mb, ( Max: EUT H1, VP), Peak
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Ref Level 87.00 dBuvy/m = RBW 1 MHz SGL
& Att 10dB  SWT 1.01 ms WBW 3 MHz Mode Auto Sweep Count 200/200
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1 Frequency Sweep
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Radiated Emissions, 4874 MHz, Ch06, 802.11b, 1Mb, ( Max: EUT H1, VP), Av
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N em ko Report no.: 380626-06-R01
FCC ID: BXZSH2D

IC: 3724B-SH2D

[]

Ref Level 87.00 dBuvy/m & RBW 1 MHz
& Att 10dB  SWT 1.01 ms VBW 3 WHz Mode Auto Sweep
TDF "3117FCC"

1 Frequency Sweep
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Radiated Emissions, 4874 MHz, Ch06, 802.11g, 6Mb, ( Max: EUT H1, VP), Peak
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Ref Level 87.00 dBuvy/m = RBW 1 MHz SGL
& Att 10dB  SWT 1.01 ms WBW 3 MHz Mode Auto Sweep Count 200/200
TDF "3117FCC"
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Radiated Emissions, 4874 MHz, Ch06, 802.11g, 6Mb, ( Max: EUT H1, VP), Av
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FCC Part 15.247
N em ko Report no.: 380626-06-R01
FCC ID: BXZSH2D

IC: 3724B-SH2D

[]
Ref Level 87.00 dBuvy/m & RBW 1 MHz

& Att 10dB  SWT 1.01 ms VBW 3 WHz Mode Auto Sweep
TDF "3117FCC"

1 Frequency Sweep

M1[1] 61.66 dBpV/m
a0 depvym 4.8720000 GHz
70 dBpY/m

M1
60 depv/m WJ;W ot ey o
50 dBpY/m /M
40 dBpy/m
30 dBpY/m
20 dep¥/m
10 dBpW/m
O dBpv/m
-10 dBpWv/m
CF 4.874 GHz 1001 pts 10.0 MHz/ Span 100.0 MHz
: 08.06.2020
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Radiated Emissions, 4874 MHz, Ch06, 802.11n, MCSO HT 20, (Max: EUT H1, VP), Peak
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Ref Level 87.00 dBuvy/m & RBW 1 MHz SGL

& Att 10dB  SWT 1.01 ms WBW 3 MHz Mode Auto Sweep Count 200/200
TDF "3117FCC"

1 Frequency Sweep
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Radiated Emissions, 4874 MHz, Ch06, 802.11n, MCSO HT 20, (Max: EUT H1, VP), Av
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FCC Part 15.247
N em ko Report no.: 380626-06-R01
FCC ID: BXZSH2D

IC: 3724B-SH2D

]
Ref Level 97.00 dBuv/m & RBW 1 MHz

& Att 10dB SWT 101 ms VBW 3MHz Mode Sweep
TDF "3117FCC"
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Radiated Emissions, 4874 MHz, Ch06, 802.11n, MCSO HT 40, (Max: EUT H1, VP), Peak
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Ref Level 87.00 dBuv/m @ RBW 1 MHz SGL
& Att 10dB SWT 101 ms VBW 3MHz Mode Sweep Count 500/500
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Read [T L
LY 10:58:59

Radiated Emissions, 4874 MHz, Ch06, 802.11n, MCSO HT 40, (Max: EUT H1, VP), Av
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TEST REPORT

FCC Part 15.247
N em ko Report no.: 380626-06-R01
FCC ID: BXZSH2D

IC: 3724B-SH2D

[-]
Ref Level 97.00 dBuvém & RBW 1 MHz

& Att 10dB SWT 1.01 ms VBW 3 MHz Mode Sweep
TODF "3117FCC"

1 Frequency Sweep

M1[11[62.03 dBpv/m
4901620 GHz

90 dBpy/m

a0 dBpi/m

70 dep¥/m

Pl 0T W

80 dauv/m W LS *WWWMJ\MW
50 dBpy/m ¥ M
WWMM P e A i, gt
40 dBpi/m

320 depv/m

20 dBpY/m

10 dBpY/m

0 dBpvim

CF 4,904 GHz 1001 pts 14.0 MHz/ Span 140.0 MHz
veasuring...  [[INENENER Ak 241?]6522']§g

Radiated Emissions, 4904 MHz, Ch06, 802.11n, MCSO HT 40, (Max: EUT H1, VP), Peak

(-]
Ref Level 87.00 dBuv/m @ RBW 1 MHz SGL

& Att 10dB SWT 101 ms VBW 3MHz Mode Sweep Count 500/500
TDF "3117FCC"

1 Frequency Sweep

M1[1] [50.23 dBpv/m
4.903440 GHz

80 dBpY/m

70 depv/m

60 dBpY/m

4 =

50 dBpi/m [

40 dBpY/m

320 depv/m

20 dBpY/m

10 dBpv/m

0 depv/m

-10 dBpv/m
CF 4.904 GHz 1001 pts 14.0 MHz/ Span 140.0 MHz
24.06.2020

G INNANERER 05330

Radiated Emissions, 4904 MHz, Ch06, 802.11n, MCSO HT 40, (Max: EUT H1, VP), Av
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TEST REPORT

FCC Part 15.247
N em ko Report no.: 380626-06-R01
FCC ID: BXZSH2D

IC: 3724B-SH2D

[]
Ref Level 87.00 dBuvy/m & RBW 1 MHz

& Att 10dB  SWT 1.01 ms VBW 3 WHz Mode Auto Sweep
TDF "3117FCC"

1 Frequency Sweep

M1[1] 56.48 dBpV/m
20 depv/m 4.9240000 GHz
70 dBpY/m
60 depv/m ot

50 dBpY/m

30 dBpY/m

20 dep¥/m

10 dBpW/m

O dBpv/m

-10 dBpWv/m

CF 4.924 GHz 1001 pts 10.0 MHz/ Span 100.0 MHz
weosuring... NENENNNEE W 00002020

Radiated Emissions, 4924 MHz, Ch11, 802.11b, 1Mb, ( Max: EUT H1, VP), Peak

[]
Ref Level 87.00 dBuvy/m & RBW 1 MHz SGL

& Att 10dB  SWT 1.01 ms WBW 3 MHz Mode Auto Sweep Count 200/200
TDF "3117FCC"

1 Frequency Sweep

M1[1] 53.90 dBpV/m
20 depv/m 4.9239000 GHz
70 dBpY/m
60 depv/m

50 dBpY/m
NP

40 dBpy/m \/ U w

50—

20 dep¥/m

10 dBpW/m

O dBpv/m

-10 dBpWv/m
CF 4,924 GHz 1001 pts 10.0 MHz/ Span 100.0 MHz
08.06.2020

GEELTY IRNRNRERN e 3020

Radiated Emissions, 4924 MHz, Ch11, 802.11b, 1Mb, ( Max: EUT H1, VP), Av

Nemko Norway, Instituttveien 6, Kjeller, Norway Page 60 (72)



TEST REPORT

FCC Part 15.247
N em ko Report no.: 380626-06-R01
FCC ID: BXZSH2D

IC: 3724B-SH2D

[]
Ref Level 87.00 dBuvy/m & RBW 1 MHz

& Att 10dB  SWT 1.01 ms VBW 3 WHz Mode Auto Sweep
TDF "3117FCC"

1 Frequency Sweep

M1[1] |61.68 dBpY/m
- 4.9239000 GHz
70 dBpY/m
ML
b
&0 dBuv/m W’V"va WWW!‘WM
50 dBpY/m
NWWWWWWWJWWWMW\M ares iy e A A T s AT A g ottt
40 dBpy,/m
30 dBpY/m
20 dep¥/m
10 dBpW/m
O dBpv/m
-10 dBpWv/m
CF 4,924 GHz 1001 pts 10.0 MHz/ Span 100.0 MHz
veasuring...  [[INENENER Ak U31016525U§g

Radiated Emissions, 4924 MHz, Ch11, 802.11g, 6Mb, ( Max: EUT H1, VP), Peak

[]
Ref Level 87.00 dBuvy/m & RBW 1 MHz SGL

& Att 10dB  SWT 1.01 ms WBW 3 MHz Mode Auto Sweep Count 200/200
TDF "3117FCC"

1 Frequency Sweep

M1[1] [46.48 dBpv/m
4.9243000 GHz

80 depy/m

70 dBpY/m

60 depv/m

50 dBpY/m i3

40 dBpy/m

7
[ -

20 dep¥/m

10 dBpW/m

O dBpv/m

-10 dBpWv/m
CF 4,924 GHz 1001 pts 10.0 MHz/ Span 100.0 MHz
08.06.2020

GEELTY IRNRNRERN e L5627

Radiated Emissions, 4924 MHz, Ch11, 802.11g, 6Mb, ( Max: EUT H1, VP), Av
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TEST REPORT

FCC Part 15.247
N em ko Report no.: 380626-06-R01
FCC ID: BXZSH2D

IC: 3724B-SH2D

[]
Ref Level 87.00 dBuvy/m & RBW 1 MHz

& Att 10dB  SWT 1.01 ms VBW 3 WHz Mode Auto Sweep
TDF "3117FCC"

1 Frequency Sweep

M1[1] 51.73 dBpY/m
4.9225000 GHz

80 depy/m

70 dBpY/m

M1

60 depv/m MW MWYW Wwww'ww

50 dBpY/m

40 dBpy,/m

30 dBpY/m

20 dep¥/m

10 dBpW/m

O dBpv/m

-10 dBpWv/m
CF 4,924 GHz 1001 pts 10.0 MHz/ Span 100.0 MHz
veasuring...  [[INENENER W@ 08.06.2020

13:05:08

Radiated Emissions, 4924 MHz, Ch11, 802.11n, MCSO0, ( Max: EUT H1, VP), Peak

[]
Ref Level 87.00 dBuvy/m & RBW 1 MHz SGL

& Att 10dB  SWT 1.01 ms WBW 3 MHz Mode Auto Sweep Count 200/200
TDF "3117FCC"

1 Frequency Sweep

M1[1] 46.80 dBpV/m
20 depv/m 4.9228000 GHz
70 dBpY/m
60 depv/m
50 dBpYAm e

40 dBpy/m f‘ \\
e i T A s s AT

30 dBpY/m

20 dep¥/m

10 dBpW/m

O dBpv/m

-10 dBpWv/m
CF 4,924 GHz 1001 pts 10.0 MHz/ Span 100.0 MHz
08.06.2020

GEELTY IRNRNRERN e 3i0s:52

Radiated Emissions, 4924 MHz, Ch11, 802.11n, MCSO, ( Max: EUT H1, VP), Av
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TEST REPORT

FCC Part 15.247
N em ko Report no.: 380626-06-R01
FCC ID: BXZSH2D

IC: 3724B-SH2D

3.9 Power Spectral Density (PSD)

FCC part 15.247(d)

ISED Canada RSS-247 Issue 2, Clause 5.2 (2)
Measurement procedure: ANSI C63.10-2013 Clause 11.10
Test Results: Complies

Measurement Data:

The measurement procedures PKPSD described in ANSI C63.10-2013 was used.

Carrier Frequency Power Spectral Density (dBm/3kHz)
(MHz) 802.11b, 11 Mbps 802.11g, 6 Mbps 802.11n, MCSO
2412 -12.5 -17.2 -17.1 /
2422 / / / -10.6
2437 -10.9 -15.3 -15.3 /
2452 / / / -11.8
2462 -8.0 -13.1 -12.9 /

Values measured with 10 kHz RBW are corrected by a Bandwidth Correction Factor of -5.2 dB.
Values measured with 30 kHz RBW are corrected by a Bandwidth Correction Factor of -10 dB.

Requirements:

The Power Spectral Density of a Digital Transmission System shall be no greater than +8 dBm in any 3 kHz band
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TEST REPORT

FCC Part 15.247
N em ko Report no.: 380626-06-R01
FCC ID: BXZSH2D

IC: 3724B-SH2D

MultiView Spectrum n Spectrum 2 n Spectrum 3 n Spectrum 4 n -

Ref Level 0.00 dBm  Offset 10.60 dB ® RBW 10 kHz
& Att 10dB ® SWT 126 ms (~24 ms) VBW 30kHz Mode Auto FFT
1 Frequency Sweep

24127490 GHz

-10 dBém
-20 dbm /W/V'le \/ \/fH\VWkL\V\\A
-30 dBm

|/ N

o] WS
SR U1

-70 dBm

-80 dBm

-90 dBm

CF 2,412 GHz 1001 pts 3.0 MHz/ Span 30.0 MHz
weasuring... [HNNNRNEN Ak lul%ﬁlzguig

PSD, 2412 MHz, 802.11b, 1Mbps

MultiView Spectrum n Spectrum 2 n Spectrum 3 n Spectrum 4 n -

Ref Level 0.00 dBm  Offset 10.60 dB ® RBW 10 kHz
& Att 10dB ® SWT 126 ms (~24 ms) VBW 30kHz Mode Auto FFT

1P {
M1[1] -12.05 dBm
2.4088830 GHz

1 Frequency Sweep

, |

-30 dBm i

-40 dBm // \\\
-50 dBém {\{\(LJ\/MW

-70 dBm

-80 dBm

-90 dBm

Span 30.0 MHz
weasuring... NENNNENEE ~ we 10.06.2020

CF 2,412 GHz 1001 pts 3.0 MHz/

PSD, 2412 MHz, 802.11g, 6Mbps
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TEST REPORT

FCC Part 15.247
N em ko Report no.: 380626-06-R01
FCC ID: BXZSH2D

IC: 3724B-SH2D

MultiView Spectrum n Spectrum 2 n Spectrum 3 n Spectrum 4 n -

Ref Level 0.00 dBm  Offset 10.60 dB ® RBW 10 kHz
& Att 10dB  SWT 1.26 ms(~24 ms) W¥BW 30kHz Mode Auto FFT

1Pk Max
M1[1] | -11.95dBm
2.4101120 GHz

1 Frequency Sweep

M1

-20 dbm

— S N

-40 dBm

i ZF I

e

-70 dBm

-80 dBm

-90 dBm

Span 30.0 MHz
weasuring... NENNNENEE ~ we 10.06.2020

CF 2,412 GHz 1001 pts 3.0 MHz/

PSD, 2412 MHz, 802.11n, MCSO, HT20

MultivView Spectrum n Spectrum 2 n Spectrum 3 n -

Ref Level 10.00 dBrm Offset 10.60 dB ® RBW 30 kHz
& Att 20dB SWT 445 ms  VBW 100 kHz Mode Sweep

1Pk Max
M1[1] -0.58 dBm
2.4276340 GHz

0 dem
,mdBMH'th AN WMW%\ WVWWM WWWLM lothad 1

AR AR . ‘H"WWW

1 Frequency Sweep

by

Y

-40 dBm

-50 dBm

-60 dBm

-70 dBm

-80 dBém

Span 40.0 MHz
wmeasuring... [HRRIERER A 251?]6127U§g

CF 2,422 GHz 1001 pts 4.0 MHz/

PSD, 2422 MHz, 802.11n, MCSO, HT40
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TEST REPORT

FCC Part 15.247
N em ko Report no.: 380626-06-R01
FCC ID: BXZSH2D

IC: 3724B-SH2D

Multiview Spectrum n Spectrum 2 n Spectrum 3 n Spectrum 4 n -

Ref Level 0.00 dBm  Offset 10.60 dB ® RBW 10 kHz
& Att 10dB ® SWT 126 ms(~24ms) VBW 30kHz Mode Auto FFT

1 Frequency Sweep

M1 MI1[1] -5.71 dBm

WMMM 2.4360710 GHz
-10 dém e s,

-20 dBém U \/

-20 dBém ,Iﬂ“fﬂ \\\v\\
-40 dBm

-50 dBm /‘JJ \

e/ T/ meW,

-70 dBém

-80 dBém

-90 dBm

CF 2.437 GHz 1001 pts 3.0 MHz/ Span 30.0 MHz
weasuring... NENNNENEE ~ wa 10052020

PSD, 2437 MHz, 802.11b, 1Mbps

Multiview Spectrum n Spectrum 2 n Spectrum 3 n Spectrum 4 n -

Ref Level 0.00 dBm  Offset 10.60 dB ® RBW 10 kHz
& Att 10dB ® SWT 126 ms(~24ms) VBW 30kHz Mode Auto FFT
1 Frequency Sweep
M1[1] -10.09 dBm
M1 2.4295070 GHz
-10 dBm -

-30 dBm }J{/\N 1
-40 dBm

50 dBm | M
Ll "

-60 dem - \,“.,’hu‘wf\l,.

-70 dém

-80 dBm

-90 darm

CF 2.437 GHz 1001 pts 3.0 MHz/ Span 30.0 MHz
Measuring... [IHENRNNER L 1"'1”55:'523'?52

PSD, 2437 MHz, 802.11g, 6Mbps
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TEST REPORT

FCC Part 15.247
N em ko Report no.: 380626-06-R01
FCC ID: BXZSH2D

IC: 3724B-SH2D

MultiView Spectrum n Spectrum 2 n Spectrum 3 n Spectrum 4 n -

Ref Level 0.00 dBm  Offset 10.60 dB ® RBW 10 kHz
& Att 10dB ® SWT 126 ms (~24 ms) VBW 30kHz Mode Auto FFT

1Pk Max
M1[1] | -10.13 dBm
2.4313660 GHz

1 Frequency Sweep

A R Mhaps

1 ;
Wl

-60 dBm P

=70 dBm

-20 deém

-90 dBém

CF 2.437 GHz 1001 pts 3.0 MHz/ Span 30.0 MHz
weasuring... NENNNENEE ~ we 10.06.2020

PSD, 2437 MHz, 802.11n, MCSO

MultiView Spectrum n Spectrum 2 n Spectrum 3 n Spectrum 4 n -

Ref Level 10.00 dBm Offset 10.60 dB ® RBW 30 kHz
& Att 20dB SWT 445 ms  VBW 100 kHz Mode Sweep
1 Frequency Sweep

2.4619900 GHz
0 dem M‘I
1o oL el e stld i ko) AAAANAL MWWWWWWW\J\
T LI ’\I'TI“VV LR REARR LA RAAI QV'U AR LRI \
.ﬁm
-40 dBém
-50 dBm
-60 dBm
-70 deém
-20 dBém
CF 2,452 GHz 1001 pts 4.0 MHz/ Span 40.0 MHz
weasuring... NENNNENEE ~ we 25062020

10:24:53

PSD, 2452 MHz, 802.11n, MCSO, HT40
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TEST REPORT

FCC Part 15.247
N em ko Report no.: 380626-06-R01
FCC ID: BXZSH2D

IC: 3724B-SH2D

MultiView Spectrum n Spectrum 2 n Spectrum 3 n Spectrum 4 n -

Ref Level 0.00 dBm  Offset 10.60 dB ® RBW 10 kHz
& Att 10dB ® SWT 126 ms (~24 ms) VBW 30kHz Mode Auto FFT

M1[1] -2.82 dBm
M 2.4625990 GHz

10 dom s "
. /M \//M \\U W\\\\

-30 dBm

7 N
/ IV

EAAN] ;

-70 dBm

1 Frequency Sweep

-20 deém

-90 dBém

CF 2.462 GHz 1001 pts 3.0 MHz/ Span 30.0 MHz
weasuring... EENNNEEED W 10052020

PSD, 2462 MHz, 802.11b, 1Mbps

MultiView Spectrum n Spectrum 2 n Spectrum 3 n Spectrum 4 n -

Ref Level 0.00 dBm  Offset 10.60 dB ® RBW 10 kHz
& Att 10dB ® SWT 126 ms (~24 ms) VBW 30kHz Mode Auto FFT
1 Frequency Sweep

M 2.4648770 GHz
NAM:\hA.an\ Ly

-10 dem WW V\n"‘ll‘]‘J‘/'“‘\,l"A ECAR T VL‘IVWW
-20 dBém (J \/\l

INN

-40 dBm

-50 dem f‘/j “L/\N\Mnmm
M BAYE RA

‘JQD B!

-70 dBm

-80 dBm

-90 dém

CF 2.462 GHz 1001 pts 3.0 MHz/ Span 30.0 MHz
weasuring... NENNINNEN W 1052020

PSD, 2462 MHz, 802.11g, 6Mbps
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TEST REPORT

FCC Part 15.247
N em ko Report no.: 380626-06-R01
FCC ID: BXZSH2D

IC: 3724B-SH2D

MultiView Spectrum n Spectrum 2 n Spectrum 3 n Spectrum 4 n -

Ref Level 0.00 dBm  Offset 10.60 dB ® RBW 10 kHz
& Att 10dB ® SWT 126 ms (~24 ms) VBW 30kHz Mode Auto FFT
1 Frequency Sweep
M1[1]
i 2.4626290 GHz
~10 dem I Il‘n\ﬂlun |
O T A

-20 dbm

-30 dBm /‘/‘/\] \.ﬂv\}\
-40 dBm
/ U\m
A

-50 derm a M“VVW
WW

=70 dBm

-20 deém

-90 dBém

CF 2.462 GHz 1001 pts 3.0 MHz/ Span 30.0 MHz
weasuring... NENNNENEE ~ we 10.06.2020

PSD, 2462 MHz, 802.11n, MCSO
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4 Measurement Uncertainty

TEST REPORT

FCC Part 15.247

Report no.: 380626-06-R01
FCC ID: BXZSH2D

IC: 3724B-SH2D

Measurement Uncertainty Values

Test Item Uncertainty
Output Power +0.5 dB
Power Spectral Density +0.5dB
Out of Band Emissions, Conducted <3.6 GHz +0.6 dB
> 3.6 GHz +0.9 dB
Spurious Emissions, Radiated <1GHz +2.5dB
>1 GHz +2.2dB
Emission Bandwidth +4 %
Power Line Conducted Emissions +2.9/-4.1dB
Spectrum Mask Measurements Frequency +5 %
Amplitude +1.0dB
Frequency Error +0.6 ppm
Temperature Uncertainty +1°C

All uncertainty values are expanded standard uncertainty to give a confidence level of 95%, based on coverage factor k=2
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TEST REPORT

FCC Part 15.247
N em ko Report no.: 380626-06-R01
FCC ID: BXZSH2D

IC: 3724B-SH2D

5 LIST OF TEST EQUIPMENT

To facilitate inclusion on each page of the test equipment used for related tests, each item of test equipment and
ancillaries are identified (numbered) by the Test Laboratory.

No. |Model number Description Manufacturer Ref. no. Cal. date Cal. Due
1 FSW43 Spectrum Analyzer Rohde & Schwarz LR 1690 2020-01 2021-01
2 ESU40 Measuring Receiver Rohde & Schwarz LR 1639 2020-01 2021-01
3 6810.17B Attenuator Suhner LR 1669 2019-07 2020-07
4 NO324415 Band Reject Filter Microwave Circuits LR 1760 COu
5 VULB 9163 BiLog Antenna Schwarzbech LR 1616 2020-01 2023-01
6 317 Preamplifier Sonoma Inst. LR 1687 2020-07 2021-07
7 3117-PA Horn Antenna +PreAmp | EMCO LR 1717 2017-12 2020-12
8 WLK5-1100-1485- Low Pass Filter Wainwright Inst. LR 1761 Ccou

7000-40SS
9 ST18/SMA/N/36 RF Cable Suhner LR 1627 Ccou

Note: COU - calibrate on use; N/A — Not Applicable

The software listed below has been used for one or more tests.

No. Manufacturer Name Version Comment
1 Rohde & Schwarz EMC32 10.40.10 Radiated Emission test software
2 Rohde & Schwarz GPIBShot 2.7 Screenshots from R&S Spectrum Analyzers
3
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6 BLOCK DIAGRAM

6.1 Conducted Tests

TEST REPORT
FCC Part 15.247

Report no.: 380626-06-R01

EUT

10 dB

1 Spectrum

Analyzer

This test set-up is used for all Conducted tests.

6.2 Test Site Radiated Emission

FCC ID: BXZSH2D
IC: 3724B-SH2D

Anechoic Chamber

EUT

Non-conducting
support on Turntable,

H=0.8m Ground Plane

Antenna /

H=1-4m

Test Receiver

Shielded Room

This test setup is used for all radiated emissions tests. Measuring distance is 3m for all frequencies up to 18 GHz. Above 18 GHz
measuring distance is 1m.

Emissions above 1 GHz are measured with a Spectrum Analyzer and Horn Antenna.

All measurements at 1 GHz and above were performed with turntable height 1.5m and with the ground plane covered by absorbers.

A pre-amplifier is used for all measurements, and High-Pass filter is used for all harmonics.

Above 18 GHz the test receiver is moved inside the anechoic chamber and located next to the antenna to minimize the cable loss.
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